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1 APPLIED STANDARDS AND TEST SUMMARY

1.1 APPLIED STANDARDS

Type of Authorization
Certification for an Intentional Radiator (Digital Device / Spread Spectrum).

Applicable FCC Rules
Prepared in accordance with the requirements of FCC Rules and Regulations as listed in 47 CFR

Ch.1 Parts 2 (10-1-20 Edition) and 15 (10-1-20 Edition). The following subparts are applicable
to the results in this test report.

Part 2, Subpart J - Equipment Authorization Procedures, Certification

Part 15, Subpart C - Intentional Radiators

§ 15.201 Equipment authorization requirement

§ 15.207 Conducted limits

§ 15.209 Radiated emission limits; general requirements

Part 15, Subpart E - Unlicensed National Information Infrastructure Devices
§ 15.403 Definitions

§ 15.407 General technical requirements

Note:

The tests were selected and performed with reference to the FCC Public Notice “"Guidelines for
Compliance Testing of Unlicensed National Information

Infrastructure (U-NII) Devices - Part 15, Subpart E, 789033 D02 General U-NII Test
Procedures New Rules v02r01, 2017-12-14".

ANSI C63.10-2013 is applied.
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1.2 FCC-IC CORRELATION TABLE
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Correlation of measurement requirements for UNII / LE-LAN
(e.g. WLAN 5 GHz) equipment from FCC and IC

UNII equipment

Measurement

FCC reference

IC reference

Conducted emissions on AC
Mains

Occupied bandwidth

Maximum conducted output
power

Maximum power spectral
density

Transmitter undesirable
emissions;

General Field Strength
Limits,

Restricted Bands
Frequency stability

Transmit Power Control
(TPC) and Dynamic
Frequency Selection (DFS)

Antenna requirement

Receiver spurious emissions

§ 15.207

§ 15.403 (i) (26 dB) /
§ 15.407 (e) (6 dB)

§ 15.407 (a), (1), (2),
(3), (4)
§ 15.407 (a), (1), (2),
(3), (5)

§ 15.407 (b)
§ 15.209 (a)

§ 15.407 (g)
§ 15.407 (h)

§ 15.203 / 15.204

TEST REPORT REFERENCE: MDE_SIEM_1911_FCC_02

RSS-Gen Issue 5: 8.8

RSS-247 Issue 2: 6.2.1.1,
6.2.2.1, 6.2.3.1 (99%)
RSS-247 Issue 2: 6.2.4.1 (6
dB)

RSS-247 Issue 2: 6.2.1.1,
6.2.2.1,6.2.3.1, 6.2.4.1

RSS-247 Issue 2: 6.2.1.1,
6.2.2.1,6.2.3.1, 6.2.4.1

RSS-Gen Issue 5:
6.13/8.9/8.10;

RSS-247 Issue 2: 3.3/6.2
6.2.1.2,6.2.2.2,6.2.3.2,
6.2.4.2

RSS-Gen Issue 5: 6.11/8.11

RSS-247 Issue 2: 6.2.2.1,
6.2.3.1, 6.3

RSS-Gen Issue 5: 8.3
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1.3 MEASUREMENT SUMMARY

47 CFR CHAPTER I FCC PART 15 FCC §15.31, §15.403 (i)
Subpart E §15.407

26 dB Bandwidth

The measurement was performed according to ANSI C63.10 Final Result
OP-Mode Setup Date FCC IC
Radio Technology, Operating Frequency,

Subband

WLAN a, high, U-NII-1 S01_AHO1 2021-08-27  Performed N/A
WLAN a, low, U-NII-1 S01_AHO1 2021-08-27  Performed N/A
WLAN a, mid, U-NII-1 S01_AHO1 2021-08-27  Performed N/A
WLAN ac 20 MHz, high, U-NII-1 S01_AHO1 2021-08-31  Performed N/A
WLAN ac 20 MHz, low, U-NII-1 S01_AHO1 2021-08-31  Performed N/A
WLAN ac 20 MHz, mid, U-NII-1 S01_AHO1 2021-08-31  Performed N/A
WLAN ac 40 MHz, high, U-NII-1 S01_AHO1 2021-09-02  Performed N/A
WLAN ac 40 MHz, low, U-NII-1 S01_AHO1 2021-09-02  Performed N/A
WLAN ac 80 MHz, mid, U-NII-1 S01_AHO1 2021-09-06  Performed N/A
WLAN n 20 MHz, high, U-NII-1 S01_AHO1 2021-08-27 Performed N/A
WLAN n 20 MHz, low, U-NII-1 S01_AHO1 2021-08-27 Performed N/A
WLAN n 20 MHz, mid, U-NII-1 S01_AHO1 2021-08-27 Performed N/A
WLAN n 40 MHz, high, U-NII-1 S01_AHO1 2021-09-02  Performed N/A
WLAN n 40 MHz, low, U-NII-1 S01_AHO1 2021-09-02  Performed N/A
WLAN ax 20 MHz, high, U-NII-1 S01_AHO1 2021-09-02  Performed N/A
WLAN ax 20 MHz, low, U-NII-1 S01_AHO1 2021-09-02  Performed N/A
WLAN ax 20 MHz, mid, U-NII-1 S01_AHO1 2021-09-02  Performed N/A
WLAN ax 40 MHz, high, U-NII-1 S01_AHO1 2021-09-06  Performed N/A
WLAN ax 40 MHz, low, U-NII-1 S01_AHO1 2021-09-06  Performed N/A
WLAN ax 80 MHz, mid, U-NII-1 S01_AHO1 2021-09-06  Performed N/A
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47 CFR CHAPTER I FCC PART 15
Subpart E §15.407

FCC §15.31, §15.407 (e)

6 dB Bandwidth

The measurement was performed according to ANSI C63.10 Final Result

OP-Mode Setup Date FCC IC
Radio Technology, Operating Frequency,

Subband

WLAN a, high, U-NII-3 S01_AHO1 2021-08-27 Passed Passed
WLAN a, low, U-NII-3 S01_AHO1 2021-08-27  Passed Passed
WLAN a, mid, U-NII-3 S01_AHO1 2021-08-27  Passed Passed
WLAN ac 20 MHz, high, U-NII-3 S01_AHO1 2021-08-31  Passed Passed
WLAN ac 20 MHz, low, U-NII-3 S01_AHO1 2021-08-31  Passed Passed
WLAN ac 20 MHz, mid, U-NII-3 S01_AHO1 2021-08-31  Passed Passed
WLAN ac 40 MHz, high, U-NII-3 S01_AHO1 2021-09-02  Passed Passed
WLAN ac 40 MHz, low, U-NII-3 S01_AHO1 2021-09-02  Ppassed Passed
WLAN ac 80 MHz, mid, U-NII-3 S01_AHO1 2021-09-06  Passed Passed
WLAN n 20 MHz, high, U-NII-3 S01_AHO1 2021-08-27  Passed Passed
WLAN n 20 MHz, low, U-NII-3 S01_AHO1 2021-08-27  Passed Passed
WLAN n 20 MHz, mid, U-NII-3 S01_AHO1 2021-08-27 Passed Passed
WLAN n 40 MHz, high, U-NII-3 S01_AHO1 2021-09-02  Passed Passed
WLAN n 40 MHz, low, U-NII-3 S01_AHO1 2021-09-02  Passed Passed
WLAN ax 20 MHz, high, U-NII-3 S01_AHO1 2021-09-02  Passed Passed
WLAN ax 20 MHz, low, U-NII-3 S01_AHO1 2021-09-02  Passed Passed
WLAN ax 20 MHz, mid, U-NII-3 S01_AHO1 2021-09-02  Ppassed Passed
WLAN ax 40 MHz, high, U-NII-3 S01_AHO1 2021-09-06  Passed Passed
WLAN ax 40 MHz, low, U-NII-3 S01_AHO1 2021-09-06  Passed Passed
WLAN ax 80 MHz, mid, U-NII-3 S01_AHO1 2021-09-06  Passed Passed
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47 CFR CHAPTER I FCC PART 15 FCC §15.31, IC RSS 247 Ch. 6.2.x
Subpart E §15.407

99 % Bandwidth

The measurement was performed according to ANSI C63.10 Final Result
OP-Mode Setup Date FCC IC

Radio Technology, Operating Frequency,

Subband

WLAN a, high, U-NII-1 S01_AHO1 2021-08-27  N/A Performed
WLAN a, high, U-NII-3 S01_AHO1 2021-08-27  N/A Performed
WLAN a, low, U-NII-1 S01_AHO1 2021-08-27  N/A Performed
WLAN a, low, U-NII-3 S01_AHO1 2021-08-27 N/A Performed
WLAN a, mid, U-NII-1 S01_AHO1 2021-08-27 N/A Performed
WLAN a, mid, U-NII-3 S01_AHO1 2021-08-27 N/A Performed
WLAN ac 20 MHz, high, U-NII-1 S01_AHO1 2021-08-31  N/A Performed
WLAN ac 20 MHz, high, U-NII-3 S01_AHO1 2021-08-31 N/A Performed
WLAN ac 20 MHz, low, U-NII-1 S01_AHO1 2021-08-31  N/A Performed
WLAN ac 20 MHz, low, U-NII-3 S01_AHO1 2021-08-31 N/A Performed
WLAN ac 20 MHz, mid, U-NII-1 S01_AHO1 2021-08-31  N/A Performed
WLAN ac 20 MHz, mid, U-NII-3 S01_AHO1 2021-08-31  N/A Performed
WLAN ac 40 MHz, high, U-NII-1 S01_AHO1 2021-09-02  N/A Performed
WLAN ac 40 MHz, high, U-NII-3 S01_AHO1 2021-09-02  N/A Performed
WLAN ac 40 MHz, low, U-NII-1 S01_AHO1 2021-09-02  N/A Performed
WLAN ac 40 MHz, low, U-NII-3 S01_AHO1 2021-09-02  N/A Performed
WLAN ac 80 MHz, mid, U-NII-1 S01_AHO1 2021-09-06 N/A Performed
WLAN ac 80 MHz, mid, U-NII-3 S01_AHO1 2021-09-06 N/A Performed
WLAN n 20 MHz, high, U-NII-1 S01_AHO1 2021-08-27 N/A Performed
WLAN n 20 MHz, high, U-NII-3 S01_AHO1 2021-08-27 N/A Performed
WLAN n 20 MHz, low, U-NII-1 S01_AHO1 2021-08-27 N/A Performed
WLAN n 20 MHz, low, U-NII-3 S01_AHO1 2021-08-27 N/A Performed
WLAN n 20 MHz, mid, U-NII-1 S01_AHO1 2021-08-27 N/A Performed
WLAN n 20 MHz, mid, U-NII-3 S01_AHO1 2021-08-27  N/A Performed
WLAN n 40 MHz, high, U-NII-1 S01_AHO1 2021-08-27  N/A Performed
WLAN n 40 MHz, high, U-NII-3 S01_AHO1 2021-09-02  N/A Performed
WLAN n 40 MHz, low, U-NII-1 S01_AHO1 2021-08-27  N/A Performed
WLAN n 40 MHz, low, U-NII-3 S01_AHO1 2021-09-02  N/A Performed
WLAN ax 20 MHz, high, U-NII-1 S01_AHO1 2021-08-31  N/A Performed
WLAN ax 20 MHz, high, U-NII-3 S01_AHO1 2021-08-31  N/A Performed
WLAN ax 20 MHz, low, U-NII-1 S01_AHO1 2021-08-31  N/A Performed
WLAN ax 20 MHz, low, U-NII-3 S01_AHO1 2021-08-31 N/A Performed
WLAN ax 20 MHz, mid, U-NII-1 S01_AHO1 2021-08-31  N/A Performed
WLAN ax 20 MHz, mid, U-NII-3 S01_AHO1 2021-08-31 N/A Performed
WLAN ax 40 MHz, high, U-NII-1 S01_AHO1 2021-09-02  N/A Performed
WLAN ax 40 MHz, high, U-NII-3 S01_AHO1 2021-09-02 N/A Performed
WLAN ax 40 MHz, low, U-NII-1 S01_AHO1 2021-09-02  N/A Performed
WLAN ax 40 MHz, low, U-NII-3 S01_AHO1 2021-09-02  N/A Performed
WLAN ax 80 MHz, mid, U-NII-1 S01_AHO1 2021-09-06  N/A Performed
WLAN ax 80 MHz, mid, U-NII-3 S01_AHO1 2021-09-06  N/A Performed
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47 CFR CHAPTER I FCC PART 15
Subpart E §15.407

y

FCC §15.31, §15.407 (a)(1)
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Maximum Conducted Output Power

The measurement was performed according to ANSI C63.10
Conducted power settings for antenna gain < 8.0 dBi

(see chapter 4.6)

OP-Mode

Radio Technology, Operating Frequency,
Subband

WLAN a, high, U-NII-1

WLAN a, high, U-NII-1

WLAN a, high, U-NII-3

WLAN a, low, U-NII-1

WLAN a, low, U-NII-1

WLAN a, low, U-NII-3

WLAN a, mid, U-NII-1

WLAN a, mid, U-NII-1

WLAN a, mid, U-NII-3

WLAN a, DIVERSITY, high, U-NII-1
WLAN a, DIVERSITY, high, U-NII-1
WLAN a, DIVERSITY, high, U-NII-3
WLAN a, DIVERSITY, low, U-NII-1
WLAN a, DIVERSITY, low, U-NII-1
WLAN a, DIVERSITY, low, U-NII-3
WLAN a, DIVERSITY, mid, U-NII-1
WLAN a, DIVERSITY, mid, U-NII-1
WLAN a, DIVERSITY, mid, U-NII-3
WLAN ac 20 MHz MIMO, high, U-NII-1
WLAN ac 20 MHz MIMO, high, U-NII-1
WLAN ac 20 MHz MIMO, high, U-NII-3
WLAN ac 20 MHz MIMO, low, U-NII-1
WLAN ac 20 MHz MIMO, low, U-NII-1
WLAN ac 20 MHz MIMO, low, U-NII-3
WLAN ac 20 MHz MIMO, mid, U-NII-1
WLAN ac 20 MHz MIMO, mid, U-NII-1
WLAN ac 20 MHz MIMO, mid, U-NII-3
WLAN ac 20 MHz, high, U-NII-1
WLAN ac 20 MHz, high, U-NII-1
WLAN ac 20 MHz, high, U-NII-3
WLAN ac 20 MHz, low, U-NII-1

WLAN ac 20 MHz, low, U-NII-1

WLAN ac 20 MHz, low, U-NII-3

WLAN ac 20 MHz, mid, U-NII-1

WLAN ac 20 MHz, mid, U-NII-1

WLAN ac 20 MHz, mid, U-NII-3

WLAN ac 40 MHz MIMO, high, U-NII-1
WLAN ac 40 MHz MIMO, high, U-NII-1
WLAN ac 40 MHz MIMO, high, U-NII-3
WLAN ac 40 MHz MIMO, low, U-NII-1
WLAN ac 40 MHz MIMO, low, U-NII-1

TEST REPORT REFERENCE: MDE_SIEM_1911_FCC_02

Setup

S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO02

Date

2021-08-27
2021-11-17
2021-08-27
2021-08-27
2021-11-17
2021-08-27
2021-08-27
2021-11-17
2021-08-27
2021-09-10
2021-11-17
2021-09-10
2021-09-10
2021-11-17
2021-09-10
2021-09-10
2021-11-17
2021-09-10
2021-09-10
2021-11-23
2021-09-08
2021-09-10
2021-11-23
2021-09-08
2021-09-10
2021-11-23
2021-09-08
2021-08-31
2021-11-17
2021-08-31
2021-08-31
2021-11-17
2021-08-31
2021-08-31
2021-11-17
2021-08-31
2021-09-16
2021-11-23
2021-09-16
2021-09-16
2021-11-23

Final Result

FCC

Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A

IC

N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
Passed
N/A
Passed
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47 CFR CHAPTER I FCC PART 15 FCC §15.31, §15.407 (a)(1)
Subpart E §15.407

Maximum Conducted Output Power

The measurement was performed according to ANSI C63.10 Final Result
Conducted power settings for antenna gain < 8.0 dBi

(see chapter 4.6)

OP-Mode Setup Date FCC IC
Radio Technology, Operating Frequency,

Subband

WLAN ac 40 MHz MIMO, low, U-NII-3 S01_AHO1 2021-09-16  Passed Passed
WLAN ac 40 MHz, high, U-NII-1 S01_AHO1 2021-09-02  Passed N/A
WLAN ac 40 MHz, high, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN ac 40 MHz, high, U-NII-3 S01_AHO1 2021-09-02  Passed Passed
WLAN ac 40 MHz, low, U-NII-1 S01_AHO1 2021-09-02  Passed N/A
WLAN ac 40 MHz, low, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN ac 40 MHz, low, U-NII-3 S01_AHO1 2021-09-02  Passed Passed
WLAN ac 80 MHz MIMO, mid, U-NII-1 S01_AHO1 2021-09-22  Passed N/A
WLAN ac 80 MHz MIMO, mid, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ac 80 MHz MIMO, mid, U-NII-3 S01_AHO1 2021-09-22  Passed Passed
WLAN ac 80 MHz, mid, U-NII-1 S01_AHO1 2021-09-06  Passed N/A
WLAN ac 80 MHz, mid, U-NII-1 S01_AHO02 2021-11-19  N/A Passed
WLAN ac 80 MHz, mid, U-NII-3 S01_AHO1 2021-09-06  Passed Passed
WLAN n 20 MHz MIMO, high, U-NII-1 S01_AHO1 2021-09-10  Passed N/A
WLAN n 20 MHz MIMO, high, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN n 20 MHz MIMO, high, U-NII-3 S01_AHO1 2021-09-08  Passed Passed
WLAN n 20 MHz MIMO, low, U-NII-1 S01_AHO1 2021-09-10  Passed N/A
WLAN n 20 MHz MIMO, low, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN n 20 MHz MIMO, low, U-NII-3 S01_AHO1 2021-09-08  Passed Passed
WLAN n 20 MHz MIMO, mid, U-NII-1 S01_AHO1 2021-09-10  Passed N/A
WLAN n 20 MHz MIMO, mid, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN n 20 MHz MIMO, mid, U-NII-3 S01_AHO1 2021-09-08  Passed Passed
WLAN n 20 MHz, high, U-NII-1 S01_AHO1 2021-08-27  Passed N/A
WLAN n 20 MHz, high, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN n 20 MHz, high, U-NII-3 S01_AHO1 2021-08-27 Passed Passed
WLAN n 20 MHz, low, U-NII-1 S01_AHO1 2021-08-27  Passed N/A
WLAN n 20 MHz, low, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN n 20 MHz, low, U-NII-3 S01_AHO1 2021-08-27  Passed Passed
WLAN n 20 MHz, mid, U-NII-1 S01_AHO1 2021-08-27  Passed N/A
WLAN n 20 MHz, mid, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN n 20 MHz, mid, U-NII-3 S01_AHO1 2021-08-27  Passed Passed
WLAN n 40 MHz MIMO, high, U-NII-1 S01_AHO1 2021-09-16  Passed N/A
WLAN n 40 MHz MIMO, high, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN n 40 MHz MIMO, high, U-NII-3 S01_AHO1 2021-09-16  Passed Passed
WLAN n 40 MHz MIMO, low, U-NII-1 S01_AHO1 2021-09-16  Passed N/A
WLAN n 40 MHz MIMO, low, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN n 40 MHz MIMO, low, U-NII-3 S01_AHO1 2021-09-16  Passed Passed
WLAN n 40 MHz, high, U-NII-1 S01_AHO1 2021-09-02  Passed N/A
WLAN n 40 MHz, high, U-NII- S01_AHO02 2021-11-17  N/A Passed
WLAN n 40 MHz, high, U-NII-3 S01_AHO1 2021-09-02  Passed Passed
WLAN n 40 MHz, low, U-NII-1 S01_AHO1 2021-09-02  Passed N/A

TEST REPORT REFERENCE: MDE_SIEM_1911_FCC_02 Page 9 of 273
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47 CFR CHAPTER I FCC PART 15 FCC §15.31, §15.407 (a)(1)
Subpart E §15.407

Maximum Conducted Output Power

The measurement was performed according to ANSI C63.10 Final Result
Conducted power settings for antenna gain < 8.0 dBi

(see chapter 4.6)

OP-Mode Setup Date FCC IC
Radio Technology, Operating Frequency,

Subband

WLAN n 40 MHz, low, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN n 40 MHz, low, U-NII-3 S01_AHO1 2021-09-02  Passed Passed
WLAN ax 20 MHz MIMO, high, U-NII-1 S01_AHO1 2021-09-10  Passed N/A
WLAN ax 20 MHz MIMO, high, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ax 20 MHz MIMO, high, U-NII-3 S01_AHO1 2021-09-10  Passed Passed
WLAN ax 20 MHz MIMO, low, U-NII-1 S01_AHO1 2021-09-10  Passed N/A
WLAN ax 20 MHz MIMO, low, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ax 20 MHz MIMO, low, U-NII-3 S01_AHO1 2021-09-10  Passed Passed
WLAN ax 20 MHz MIMO, mid, U-NII-1 S01_AHO01 2021-09-10  Passed N/A
WLAN ax 20 MHz MIMO, mid, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ax 20 MHz MIMO, mid, U-NII-3 S01_AHO1 2021-09-10  Passed Passed
WLAN ax 20 MHz, high, U-NII-1 S01_AHO1 2021-09-02  Passed N/A
WLAN ax 20 MHz, high, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN ax 20 MHz, high, U-NII-3 S01_AHO1 2021-09-02  Passed Passed
WLAN ax 20 MHz, low, U-NII-1 S01_AHO1 2021-09-02  Passed N/A
WLAN ax 20 MHz, low, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN ax 20 MHz, low, U-NII-3 S01_AHO1 2021-09-02  Passed Passed
WLAN ax 20 MHz, mid, U-NII-1 S01_AHO1 2021-09-02  Passed N/A
WLAN ax 20 MHz, mid, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN ax 20 MHz, mid, U-NII-3 S01_AHO1 2021-09-02  Passed Passed
WLAN ax 40 MHz MIMO, high, U-NII-1 S01_AHO1 2021-09-22  Passed N/A
WLAN ax 40 MHz MIMO, high, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ax 40 MHz MIMO, high, U-NII-3 S01_AHO1 2021-09-22  Passed Passed
WLAN ax 40 MHz MIMO, low, U-NII-1 S01_AHO1 2021-09-22  Passed N/A
WLAN ax 40 MHz MIMO, low, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ax 40 MHz MIMO, low, U-NII-3 S01_AHO1 2021-09-22  Ppassed Passed
WLAN ax 40 MHz, high, U-NII-1 S01_AHO1 2021-09-06  Passed N/A
WLAN ax 40 MHz, high, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN ax 40 MHz, high, U-NII-3 S01_AHO1 2021-09-06  Passed Passed
WLAN ax 40 MHz, low, U-NII-1 S01_AHO1 2021-09-06  Passed N/A
WLAN ax 40 MHz, low, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN ax 40 MHz, low, U-NII-3 S01_AHO1 2021-09-06  Passed Passed
WLAN ax 80 MHz MIMO, mid, U-NII-1 S01_AHO1 2021-09-24  Passed N/A
WLAN ax 80 MHz MIMO, mid, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ax 80 MHz MIMO, mid, U-NII-3 S01_AHO1 2021-09-24  Passed Passed
WLAN ax 80 MHz, mid, U-NII-1 S01_AHO1 2021-09-06  Passed N/A
WLAN ax 80 MHz, mid, U-NII-1 S01_AHO02 2021-11-19  N/A Passed
WLAN ax 80 MHz, mid, U-NII-3 S01_AHO1 2021-09-06  Passed Passed
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47 CFR CHAPTER I FCC PART 15 FCC §15.31, §15.407 (a)(1)
Subpart E §15.407

Maximum Conducted Output Power

The measurement was performed according to ANSI C63.10 Final Result
Conducted power settings for antenna gain < 9.0 dBi

(see chapter 4.6)

OP-Mode Setup Date FCC IC
Radio Technology, Operating Frequency,

Subband

WLAN a, DIVERSITY, high, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN a, DIVERSITY, high, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN a, DIVERSITY, low, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN a, DIVERSITY, low, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN a, DIVERSITY, mid, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN a, DIVERSITY, mid, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN n 20 MHz, MIMO, high, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN n 20 MHz, MIMO, high, U-NII-1 S01_AH02 2021-11-25  N/A Passed
WLAN n 20 MHz, MIMO, low, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN n 20 MHz, MIMO, low, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN n 20 MHz, MIMO, mid, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN n 20 MHz, MIMO, mid, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN n 40 MHz, MIMO, low, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN n 40 MHz, MIMO, low, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN n 40 MHz, MIMO, mid, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN n 40 MHz, MIMO, mid, U-NII-1 S01_AH02 2021-11-25  N/A Passed
WLAN n 40 MHz, low, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN n 40 MHz, low, U-NII-1 S01_AH02 2021-11-23  N/A Passed
WLAN ac 20 MHz, MIMO, high, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN ac 20 MHz, MIMO, high, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN ac 20 MHz, MIMO, low, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN ac 20 MHz, MIMO, low, U-NII-1 S01_AHO02 2021-11-25 N/A Passed
WLAN ac 20 MHz, MIMO, mid, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN ac 20 MHz, MIMO, mid, U-NII-1 S01_AHO02 2021-11-25 N/A Passed
WLAN ac 40 MHz, MIMO, low, U-NII-1 S01_AHO01 2021-09-29  Passed N/A
WLAN ac 40 MHz, MIMO, low, U-NII-1 S01_AHO02 2021-11-25 N/A Passed
WLAN ac 40 MHz, MIMO, mid, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN ac 40 MHz, MIMO, mid, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN ac 80 MHz, MIMO, mid, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN ac 80 MHz, MIMO, mid, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN ac 80 MHz, MIMO, mid, U-NII-3 S01_AHO1 2021-09-29  Passed Passed
WLAN ac 40 MHz, low, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN ac 40 MHz, low, U-NII-1 S01_AH02 2021-11-23  N/A Passed
WLAN ac 80 MHz, mid, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN ac 80 MHz, mid, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ac 80 MHz, mid, U-NII-3 S01_AHO1 2021-09-28  Ppassed Passed
WLAN ax 20 MHz, MIMO, high, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN ax 20 MHz, MIMO, high, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN ax 20 MHz, MIMO, low, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN ax 20 MHz, MIMO, low, U-NII-1 S01_AHO02 2021-11-25 N/A Passed
WLAN ax 20 MHz, MIMO, mid, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
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47 CFR CHAPTER I FCC PART 15 FCC §15.31, §15.407 (a)(1)
Subpart E §15.407

Maximum Conducted Output Power

The measurement was performed according to ANSI C63.10 Final Result
Conducted power settings for antenna gain < 9.0 dBi

(see chapter 4.6)

OP-Mode Setup Date FCC IC
Radio Technology, Operating Frequency,

Subband

WLAN ax 20 MHz, MIMO, mid, U-NII-1 S01_AHO02 2021-11-25 N/A Passed
WLAN ax 40 MHz, MIMO, low, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN ax 40 MHz, MIMO, low, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN ax 40 MHz, MIMO, mid, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN ax 40 MHz, MIMO, mid, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN ax 80 MHz, MIMO, mid, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN ax 80 MHz, MIMO, mid, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN ax 80 MHz, MIMO, mid, U-NII-3 S01_AHO1 2021-09-29  Passed Passed
WLAN ax 40 MHz, low, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN ax 40 MHz, low, U-NII-1 S01_AHO2 2021-11-23  N/A Passed
WLAN ax 80 MHz, mid, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN ax 80 MHz, mid, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ax 80 MHz, mid, U-NII-3 S01_AHO1 2021-09-28  Ppassed Passed
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47 CFR CHAPTER I FCC PART 15 FCC §15.31, §15.407 (a)(1)
Subpart E §15.407

Maximum Conducted Output Power

The measurement was performed according to ANSI C63.10 Final Result
Conducted power settings for antenna gain < 14.2 dBi

(see chapter 4.6)

OP-Mode Setup Date FCC IC
Radio Technology, Operating Frequency,

Subband

WLAN a, DIVERSITY, high, U-NII-1 S01_AHO1 2021-09-24  Passed N/A
WLAN a, DIVERSITY, high, U-NII-1 S01_AHO02 2021-12-01  N/A Passed
WLAN a, DIVERSITY low, U-NII-1 S01_AHO1 2021-09-24  Passed N/A
WLAN a, DIVERSITY low, U-NII-1 S01_AHO02 2021-12-01  N/A Passed
WLAN a, DIVERSITY mid, U-NII-1 S01_AHO1 2021-09-24  Passed N/A
WLAN a, DIVERSITY mid, U-NII-1 S01_AHO02 2021-12-01  N/A Passed
WLAN a, DIVERSITY, high, U-NII-3 S01_AHO1 2021-09-24  Passed Passed
WLAN a, DIVERSITY low, U-NII-3 S01_AHO1 2021-09-24  Passed Passed
WLAN a, DIVERSITY mid, U-NII-3 S01_AHO1 2021-09-24 Passed Passed
WLAN a, high, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN a, high, U-NII-1 S01_AHO02 2021-11-29  N/A Passed
WLAN a, low, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN a, low, U-NII-1 S01_AHO02 2021-11-29  N/A Passed
WLAN a, mid, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN a, mid, U-NII-1 S01_AHO02 2021-11-29  N/A Passed
WLAN n 20 MHz, MIMO, high, U-NII-1 S01_AHO1 2021-09-24  Passed N/A
WLAN n 20 MHz, MIMO, high, U-NII-1 S01_AHO02 2021-12-01  N/A Passed
WLAN n 20 MHz, MIMO, low, U-NII-1 S01_AHO1 2021-09-24  Passed N/A
WLAN n 20 MHz, MIMO, low, U-NII-1 S01_AHO02 2021-12-01  N/A Passed
WLAN n 20 MHz, MIMO, mid, U-NII-1 S01_AHO1 2021-09-24  Passed N/A
WLAN n 20 MHz, MIMO, mid, U-NII-1 S01_AHO02 2021-12-01  N/A Passed
WLAN n 20 MHz, MIMO, high, U-NII-3 S01_AHO1 2021-09-24  Passed Passed
WLAN n 20 MHz, MIMO, low, U-NII-3 S01_AHO1 2021-09-24  Passed Passed
WLAN n 20 MHz, MIMO, mid, U-NII-3 S01_AHO1 2021-09-24  Passed Passed
WLAN n 20 MHz, high, U-NII-1 S01_AHO01 2021-09-28  Passed N/A
WLAN n 20 MHz, high, U-NII-1 S01_AHO02 2021-11-29  N/A Passed
WLAN n 20 MHz, low, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN n 20 MHz, low, U-NII-1 S01_AHO02 2021-11-29  N/A Passed
WLAN n 20 MHz, mid, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN n 20 MHz, mid, U-NII-1 S01_AHO02 2021-11-29  N/A Passed
WLAN n 40 MHz, MIMO, low, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN n 40 MHz, MIMO, low, U-NII-1 S01_AH02 2021-12-01  N/A Passed
WLAN n 40 MHz, MIMO, mid, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN n 40 MHz, MIMO, mid, U-NII-1 S01_AH02 2021-12-01  N/A Passed
WLAN n 40 MHz, MIMO, low, U-NII-3 S01_AHO1 2021-09-28  Passed Passed
WLAN n 40 MHz, MIMO, mid, U-NII-3 S01_AHO1 2021-09-28  Passed Passed
WLAN n 40 MHz, high, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN n 40 MHz, high, U-NII-1 S01_AHO02 2021-11-29  N/A Passed
WLAN n 40 MHz, low, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN n 40 MHz, low, U-NII-1 S01_AHO02 2021-11-29  N/A Passed
WLAN ac 20 MHz, MIMO, high, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
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47 CFR CHAPTER I FCC PART 15
Subpart E §15.407

y

FCC §15.31, §15.407 (a)(1)

layers

A Bureau Veritas Group Company

Maximum Conducted Output Power

The measurement was performed according to ANSI C63.10
Conducted power settings for antenna gain < 14.2 dBi

(see chapter 4.6)

OP-Mode

Radio Technology, Operating Frequency,
Subband

WLAN ac 20 MHz, MIMO, high, U-NII-1
WLAN ac 20 MHz, MIMO, low, U-NII-1

WLAN ac 20 MHz, MIMO, low, U-NII-1

WLAN ac 20 MHz, MIMO, mid, U-NII-1
WLAN ac 20 MHz, MIMO, mid, U-NII-1
WLAN ac 20 MHz, MIMO, high, U-NII-3
WLAN ac 20 MHz, MIMO, low, U-NII-3

WLAN ac 20 MHz, MIMO, mid, U-NII-3
WLAN ac 20 MHz, high, U-NII-1

WLAN ac 20 MHz, high, U-NII-1

WLAN ac 20 MHz, low, U-NII-1

WLAN ac 20 MHz, low, U-NII-1

WLAN ac 20 MHz, mid, U-NII-1

WLAN ac 20 MHz, mid, U-NII-1

WLAN ac 40 MHz, MIMO, low, U-NII-1

WLAN ac 40 MHz, MIMO, low, U-NII-1

WLAN ac 40 MHz, MIMO, mid, U-NII-1
WLAN ac 40 MHz, MIMO, mid, U-NII-1
WLAN ac 40 MHz, MIMO, low, U-NII-3

WLAN ac 40 MHz, MIMO, mid, U-NII-3
WLAN ac 40 MHz, low, U-NII-1

WLAN ac 40 MHz, low, U-NII-1

WLAN ac 40 MHz, mid, U-NII-1

WLAN ac 40 MHz, mid, U-NII-1

WLAN ac 80 MHz, MIMO, mid, U-NII-1
WLAN ac 80 MHz, MIMO, mid, U-NII-1
WLAN ac 80 MHz, MIMO, mid, U-NII-3
WLAN ac 80 MHz, mid, U-NII-1

WLAN ac 80 MHz, mid, U-NII-1

WLAN ax 20 MHz, MIMO, high, U-NII-1
WLAN ax 20 MHz, MIMO, high, U-NII-1
WLAN ax 20 MHz, MIMO, low, U-NII-1

WLAN ax 20 MHz, MIMO, low, U-NII-1

WLAN ax 20 MHz, MIMO, mid, U-NII-1
WLAN ax 20 MHz, MIMO, mid, U-NII-1
WLAN ax 20 MHz, MIMO, mid, U-NII-3
WLAN ax 20 MHz, MIMO, high, U-NII-3
WLAN ax 20 MHz, MIMO, low, U-NII-3

WLAN ax 20 MHz, high, U-NII-1

WLAN ax 20 MHz, high, U-NII-1

WLAN ax 20 MHz, low, U-NII-1
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Setup

S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1

Date

2021-12-01
2021-09-28
2021-12-01
2021-09-28
2021-12-01
2021-09-28
2021-09-28
2021-09-28
2021-08-28
2021-11-29
2021-09-28
2021-11-29
2021-09-28
2021-11-29
2021-09-28
2021-12-03
2021-09-28
2021-12-03
2021-09-28
2021-09-28
2021-09-28
2021-11-29
2021-09-28
2021-11-29
2021-09-28
2021-12-03
2021-09-28
2021-09-28
2021-11-29
2021-09-28
2021-12-01
2021-09-28
2021-12-01
2021-09-28
2021-12-01
2021-09-28
2021-09-28
2021-09-28
2021-09-28
2021-11-29
2021-09-28

Final Result

FCC

N/A
Passed
N/A
Passed
N/A
Passed
Passed
Passed
Passed
N/A
Passed
N/A
Passed
N/A
Passed
N/A
Passed
N/A
Passed
Passed
Passed
N/A
Passed
N/A
Passed
N/A
Passed
Passed
N/A
Passed
N/A
Passed
N/A
Passed
N/A
Passed
Passed
Passed
Passed
N/A
Passed

IC

Passed
N/A
Passed
N/A
Passed
Passed
Passed
Passed
N/A
Passed
N/A
Passed
N/A
Passed
N/A
Passed
N/A
Passed
Passed
Passed
N/A
Passed
N/A
Passed
N/A
Passed
Passed
N/A
Passed
N/A
Passed
N/A
Passed
N/A
Passed
Passed
Passed
Passed
N/A
Passed
N/A
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47 CFR CHAPTER I FCC PART 15
Subpart E §15.407

FCC §15.31, §15.407 (a)(1)

Maximum Conducted Output Power

The measurement was performed according to ANSI C63.10
Conducted power settings for antenna gain < 14.2 dBi
(see chapter 4.6)

Final Result

OP-Mode Setup Date FCC IC
Radio Technology, Operating Frequency,

Subband

WLAN ax 20 MHz, low, U-NII-1 S01_AHO2 2021-11-29  N/A Passed
WLAN ax 20 MHz, mid, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN ax 40 MHz, MIMO, low, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN ax 40 MHz, MIMO, low, U-NII-1 S01_AHO02 2021-12-03  N/A Passed
WLAN ax 40 MHz, MIMO, mid, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN ax 40 MHz, MIMO, mid, U-NII-1 S01_AHO02 2021-12-03  N/A Passed
WLAN ax 40 MHz, MIMO, low, U-NII-3 S01_AHO1 2021-09-28  Passed Passed
WLAN ax 40 MHz, MIMO, mid, U-NII-3 S01_AHO1 2021-09-28  Passed Passed
WLAN ax 40 MHz, low, U-NII-1 S01_AHO1 2021-08-28  Passed N/A
WLAN ax 40 MHz, low, U-NII-1 S01_AHO2 2021-11-29  N/A Passed
WLAN ax 40 MHz, mid, U-NII-1 S01_AHO1 2021-08-28  Passed N/A
WLAN ax 40 MHz, mid, U-NII-1 S01_AHO02 2021-11-29  N/A Passed
WLAN ax 80 MHz, MIMO, mid, U-NII-1 S01_AHO1 2021-08-28  Passed N/A
WLAN ax 80 MHz, MIMO, mid, U-NII-1 S01_AHO02 2021-12-03  N/A Passed
WLAN ax 80 MHz, MIMO, mid, U-NII-3 S01_AHO1 2021-08-28  Passed Passed
WLAN ax 80 MHz, mid, U-NII-1 S01_AHO1 2021-08-28  Passed N/A
WLAN ax 80 MHz, mid, U-NII-1 S01_AHO02 2021-11-29  N/A Passed
WLAN ax 80 MHz, mid, U-NII-3 S01_AHO1 2021-08-28  Passed Passed

47 CFR CHAPTER I FCC PART 15
Subpart E §15.407

FCC §15.31, §15.407 (a) (1), (5)

Peak Power Spectral Density

The measurement was performed according to ANSI C63.10
Conducted power settings for antenna gain < 8.0 dBi
(see chapter 4.6)

Final Result

OP-Mode Setup Date FCC IC
Radio Technology, Operating Frequency,

Subband

WLAN a, high, U-NII-1 S01_AHO1 2021-08-27  Passed N/A
WLAN a, high, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN a, high, U-NII-3 S01_AHO1 2021-08-27  Passed Passed
WLAN a, low, U-NII-1 S01_AHO1 2021-08-27 Passed N/A
WLAN a, low, U-NII-1 S01_AH02 2021-11-17  N/A Passed
WLAN a, low, U-NII-3 S01_AHO1 2021-08-27  Passed Passed
WLAN a, mid, U-NII-1 S01_AHO1 2021-08-27 Passed N/A
WLAN a, mid, U-NII-1 S01_AH02 2021-11-17  N/A Passed
WLAN a, mid, U-NII-3 S01_AHO1 2021-08-27  Passed Passed
WLAN a, DIVERSITY, high, U-NII-1 S01_AHO1 2021-09-10  Passed N/A
WLAN a, DIVERSITY, high, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN a, DIVERSITY, high, U-NII-3 S01_AHO1 2021-09-10  Passed Passed
WLAN a, DIVERSITY, low, U-NII-1 S01_AHO1 2021-09-10  Passed N/A
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47 CFR CHAPTER I FCC PART 15 FCC §15.31, §15.407 (a) (1), (5)
Subpart E §15.407

Peak Power Spectral Density

The measurement was performed according to ANSI C63.10 Final Result
Conducted power settings for antenna gain < 8.0 dBi

(see chapter 4.6)

OP-Mode Setup Date FCC IC
Radio Technology, Operating Frequency,

Subband

WLAN a, DIVERSITY, low, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN a, DIVERSITY, low, U-NII-3 S01_AHO1 2021-09-10  Passed Passed
WLAN a, DIVERSITY, mid, U-NII-1 S01_AHO1 2021-09-10  Passed N/A
WLAN a, DIVERSITY, mid, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN a, DIVERSITY, mid, U-NII-3 S01_AHO1 2021-09-10  Passed Passed
WLAN ac 20 MHz MIMO, high, U-NII-1 S01_AHO1 2021-09-10  Passed N/A
WLAN ac 20 MHz MIMO, high, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ac 20 MHz MIMO, high, U-NII-3 S01_AHO1 2021-09-08  Passed Passed
WLAN ac 20 MHz MIMO, low, U-NII-1 S01_AHO01 2021-09-10  Passed N/A
WLAN ac 20 MHz MIMO, low, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ac 20 MHz MIMO, low, U-NII-3 S01_AHO1 2021-09-08  Passed Passed
WLAN ac 20 MHz MIMO, mid, U-NII-1 S01_AHO1 2021-09-10  Passed N/A
WLAN ac 20 MHz MIMO, mid, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ac 20 MHz MIMO, mid, U-NII-3 S01_AHO1 2021-09-08  Passed Passed
WLAN ac 20 MHz, high, U-NII-1 S01_AHO1 2021-08-31  Passed N/A
WLAN ac 20 MHz, high, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN ac 20 MHz, high, U-NII-3 S01_AHO1 2021-08-31 Passed Passed
WLAN ac 20 MHz, low, U-NII-1 S01_AHO1 2021-08-31  Passed N/A
WLAN ac 20 MHz, low, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN ac 20 MHz, low, U-NII-3 S01_AHO1 2021-08-31 Passed Passed
WLAN ac 20 MHz, mid, U-NII-1 S01_AHO1 2021-08-31  Passed N/A
WLAN ac 20 MHz, mid, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN ac 20 MHz, mid, U-NII-3 S01_AHO1 2021-08-31  Passed Passed
WLAN ac 40 MHz MIMO, high, U-NII-1 S01_AHO1 2021-09-22  Passed N/A
WLAN ac 40 MHz MIMO, high, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ac 40 MHz MIMO, high, U-NII-3 S01_AHO1 2021-09-22  Passed Passed
WLAN ac 40 MHz MIMO, low, U-NII-1 S01_AHO1 2021-09-22  Passed N/A
WLAN ac 40 MHz MIMO, low, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ac 40 MHz MIMO, low, U-NII-3 S01_AHO1 2021-09-22  Passed Passed
WLAN ac 40 MHz, high, U-NII-1 S01_AHO1 2021-09-02  Passed N/A
WLAN ac 40 MHz, high, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN ac 40 MHz, high, U-NII-3 S01_AHO1 2021-09-02  Passed Passed
WLAN ac 40 MHz, low, U-NII-1 S01_AHO1 2021-09-02  Passed N/A
WLAN ac 40 MHz, low, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN ac 40 MHz, low, U-NII-3 S01_AHO1 2021-09-02  Ppassed Passed
WLAN ac 80 MHz MIMO, mid, U-NII-1 S01_AHO1 2021-09-22  Passed N/A
WLAN ac 80 MHz MIMO, mid, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ac 80 MHz MIMO, mid, U-NII-3 S01_AHO1 2021-09-22  Passed Passed
WLAN ac 80 MHz, mid, U-NII-1 S01_AHO1 2021-09-06  Passed N/A
WLAN ac 80 MHz, mid, U-NII-1 S01_AHO02 2021-11-19  N/A Passed
WLAN ac 80 MHz, mid, U-NII-3 S01_AHO1 2021-09-06  Passed Passed
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47 CFR CHAPTER I FCC PART 15
Subpart E §15.407

FCC §15.31, §15.407 (a) (1), (5)

Peak Power Spectral Density
The measurement was performed according to ANSI C63.10
Conducted power settings for antenna gain < 8.0 dBi

Final Result

(see chapter 4.6)

OP-Mode Setup Date FCC IC
Radio Technology, Operating Frequency,

Subband

WLAN n 20 MHz MIMO, high, U-NII-1 S01_AHO1 2021-09-10  Passed N/A
WLAN n 20 MHz MIMO, high, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN n 20 MHz MIMO, high, U-NII-3 S01_AHO1 2021-09-08  Passed Passed
WLAN n 20 MHz MIMO, low, U-NII-1 S01_AHO1 2021-09-10  Passed N/A
WLAN n 20 MHz MIMO, low, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN n 20 MHz MIMO, low, U-NII-3 S01_AHO1 2021-09-08  Passed Passed
WLAN n 20 MHz MIMO, mid, U-NII-1 S01_AHO1 2021-09-10  Passed N/A
WLAN n 20 MHz MIMO, mid, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN n 20 MHz MIMO, mid, U-NII-3 S01_AHO1 2021-09-08  Passed Passed
WLAN n 20 MHz, high, U-NII-1 S01_AHO1 2021-08-27  Passed N/A
WLAN n 20 MHz, high, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN n 20 MHz, high, U-NII-3 S01_AHO1 2021-08-27 Passed Passed
WLAN n 20 MHz, low, U-NII-1 S01_AHO1 2021-08-27  Passed N/A
WLAN n 20 MHz, low, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN n 20 MHz, low, U-NII-3 S01_AHO1 2021-08-27  Passed Passed
WLAN n 20 MHz, mid, U-NII-1 S01_AHO1 2021-08-27  Passed N/A
WLAN n 20 MHz, mid, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN n 20 MHz, mid, U-NII-3 S01_AHO1 2021-08-27  Passed Passed
WLAN n 40 MHz MIMO, high, U-NII-1 S01_AHO1 2021-09-16  Passed N/A
WLAN n 40 MHz MIMO, high, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN n 40 MHz MIMO, high, U-NII-3 S01_AHO1 2021-09-16  Passed Passed
WLAN n 40 MHz MIMO, low, U-NII-1 S01_AHO1 2021-09-16  Passed N/A
WLAN n 40 MHz MIMO, low, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN n 40 MHz MIMO, low, U-NII-3 S01_AHO1 2021-09-16  Passed Passed
WLAN n 40 MHz, high, U-NII-1 S01_AHO1 2021-09-02  Passed N/A
WLAN n 40 MHz, high, U-NII- S01_AHO02 2021-11-17  N/A Passed
WLAN n 40 MHz, high, U-NII-3 S01_AHO1 2021-09-02  Passed Passed
WLAN n 40 MHz, low, U-NII-1 S01_AHO1 2021-09-02  Passed N/A
WLAN n 40 MHz, low, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN n 40 MHz, low, U-NII-3 S01_AHO1 2021-09-02  Passed Passed
WLAN ax 20 MHz MIMO, high, U-NII-1 S01_AHO1 2021-09-08  Passed N/A
WLAN ax 20 MHz MIMO, high, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ax 20 MHz MIMO, high, U-NII-3 S01_AHO1 2021-09-10  Passed Passed
WLAN ax 20 MHz MIMO, low, U-NII-1 S01_AHO1 2021-09-08  Passed N/A
WLAN ax 20 MHz MIMO, low, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ax 20 MHz MIMO, low, U-NII-3 S01_AHO1 2021-09-10  Passed Passed
WLAN ax 20 MHz MIMO, mid, U-NII-1 S01_AHO1 2021-09-08  Passed N/A
WLAN ax 20 MHz MIMO, mid, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ax 20 MHz MIMO, mid, U-NII-3 S01_AHO1 2021-09-10  Passed Passed
WLAN ax 20 MHz, high, U-NII-1 S01_AHO1 2021-09-02  Passed N/A
WLAN ax 20 MHz, high, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
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47 CFR CHAPTER I FCC PART 15 FCC §15.31, §15.407 (a) (1), (5)
Subpart E §15.407

Peak Power Spectral Density

The measurement was performed according to ANSI C63.10 Final Result
Conducted power settings for antenna gain < 8.0 dBi

(see chapter 4.6)

OP-Mode Setup Date FCC IC
Radio Technology, Operating Frequency,

Subband

WLAN ax 20 MHz, high, U-NII-3 S01_AHO1 2021-09-02  Passed Passed
WLAN ax 20 MHz, low, U-NII-1 S01_AHO1 2021-09-02  Passed N/A
WLAN ax 20 MHz, low, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN ax 20 MHz, low, U-NII-3 S01_AHO1 2021-09-02  Passed Passed
WLAN ax 20 MHz, mid, U-NII-1 S01_AHO1 2021-09-02  Passed N/A
WLAN ax 20 MHz, mid, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN ax 20 MHz, mid, U-NII-3 S01_AHO1 2021-09-02  Passed Passed
WLAN ax 40 MHz MIMO, high, U-NII-1 S01_AHO1 2021-09-22  Passed N/A
WLAN ax 40 MHz MIMO, high, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ax 40 MHz MIMO, high, U-NII-3 S01_AHO1 2021-09-22  Passed Passed
WLAN ax 40 MHz MIMO, low, U-NII-1 S01_AHO1 2021-09-22  Passed N/A
WLAN ax 40 MHz MIMO, low, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ax 40 MHz MIMO, low, U-NII-3 S01_AHO1 2021-09-22  Ppassed Passed
WLAN ax 40 MHz, high, U-NII-1 S01_AHO1 2021-09-06  Passed N/A
WLAN ax 40 MHz, high, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN ax 40 MHz, high, U-NII-3 S01_AHO1 2021-09-06  Passed Passed
WLAN ax 40 MHz, low, U-NII-1 S01_AHO1 2021-09-06  Passed N/A
WLAN ax 40 MHz, low, U-NII-1 S01_AHO02 2021-11-17  N/A Passed
WLAN ax 40 MHz, low, U-NII-3 S01_AHO1 2021-09-06  Passed Passed
WLAN ax 80 MHz MIMO, mid, U-NII-1 S01_AHO1 2021-09-24  Passed N/A
WLAN ax 80 MHz MIMO, mid, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ax 80 MHz MIMO, mid, U-NII-3 S01_AHO1 2021-09-24  Passed Passed
WLAN ax 80 MHz, mid, U-NII-1 S01_AHO1 2021-09-06  Passed N/A
WLAN ax 80 MHz, mid, U-NII-1 S01_AHO02 2021-11-19  N/A Passed
WLAN ax 80 MHz, mid, U-NII-3 S01_AHO1 2021-09-06  Passed Passed
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47 CFR CHAPTER I FCC PART 15 FCC §15.31, §15.407 (a) (1), (5)
Subpart E §15.407

Peak Power Spectral Density

The measurement was performed according to ANSI C63.10 Final Result
Conducted power settings for antenna gain < 9.0 dBi

(see chapter 4.6)

OP-Mode Setup Date FCC IC
Radio Technology, Operating Frequency,

Subband

WLAN a, DIVERSITY, high, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN a, DIVERSITY, high, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN a, DIVERSITY, low, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN a, DIVERSITY, low, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN a, DIVERSITY, mid, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN a, DIVERSITY, mid, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN n 20 MHz, MIMO, high, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN n 20 MHz, MIMO, high, U-NII-1 S01_AH02 2021-11-25  N/A Passed
WLAN n 20 MHz, MIMO, low, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN n 20 MHz, MIMO, low, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN n 20 MHz, MIMO, mid, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN n 20 MHz, MIMO, mid, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN n 40 MHz, MIMO, low, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN n 40 MHz, MIMO, low, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN n 40 MHz, MIMO, mid, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN n 40 MHz, MIMO, mid, U-NII-1 S01_AH02 2021-11-25  N/A Passed
WLAN n 40 MHz, low, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN n 40 MHz, low, U-NII-1 S01_AH02 2021-11-23  N/A Passed
WLAN ac 20 MHz, MIMO, high, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN ac 20 MHz, MIMO, high, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN ac 20 MHz, MIMO, low, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN ac 20 MHz, MIMO, low, U-NII-1 S01_AHO02 2021-11-25 N/A Passed
WLAN ac 20 MHz, MIMO, mid, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN ac 20 MHz, MIMO, mid, U-NII-1 S01_AHO02 2021-11-25 N/A Passed
WLAN ac 40 MHz, MIMO, low, U-NII-1 S01_AHO01 2021-09-29  Passed N/A
WLAN ac 40 MHz, MIMO, low, U-NII-1 S01_AHO02 2021-11-25 N/A Passed
WLAN ac 40 MHz, MIMO, mid, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN ac 40 MHz, MIMO, mid, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN ac 80 MHz, MIMO, mid, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN ac 80 MHz, MIMO, mid, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN ac 80 MHz, MIMO, mid, U-NII-3 S01_AHO1 2021-09-29  Passed Passed
WLAN ac 40 MHz, low, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN ac 40 MHz, low, U-NII-1 S01_AH02 2021-11-23  N/A Passed
WLAN ac 80 MHz, mid, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN ac 80 MHz, mid, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ac 80 MHz, mid, U-NII-3 S01_AHO1 2021-09-28  Ppassed Passed
WLAN ax 20 MHz, MIMO, high, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN ax 20 MHz, MIMO, high, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN ax 20 MHz, MIMO, low, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN ax 20 MHz, MIMO, low, U-NII-1 S01_AHO02 2021-11-25 N/A Passed
WLAN ax 20 MHz, MIMO, mid, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
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47 CFR CHAPTER I FCC PART 15 FCC §15.31, §15.407 (a) (1), (5)
Subpart E §15.407

Peak Power Spectral Density

The measurement was performed according to ANSI C63.10 Final Result
Conducted power settings for antenna gain < 9.0 dBi

(see chapter 4.6)

OP-Mode Setup Date FCC IC
Radio Technology, Operating Frequency,

Subband

WLAN ax 20 MHz, MIMO, mid, U-NII-1 S01_AHO02 2021-11-25 N/A Passed
WLAN ax 40 MHz, MIMO, low, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN ax 40 MHz, MIMO, low, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN ax 40 MHz, MIMO, mid, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN ax 40 MHz, MIMO, mid, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN ax 80 MHz, MIMO, mid, U-NII-1 S01_AHO1 2021-09-29  Passed N/A
WLAN ax 80 MHz, MIMO, mid, U-NII-1 S01_AHO02 2021-11-25  N/A Passed
WLAN ax 80 MHz, MIMO, mid, U-NII-3 S01_AHO1 2021-09-29  Passed Passed
WLAN ax 40 MHz, low, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN ax 40 MHz, low, U-NII-1 S01_AHO2 2021-11-23  N/A Passed
WLAN ax 80 MHz, mid, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN ax 80 MHz, mid, U-NII-1 S01_AHO02 2021-11-23  N/A Passed
WLAN ax 80 MHz, mid, U-NII-3 S01_AHO1 2021-09-28  Ppassed Passed
47 CFR CHAPTER I FCC PART 15 FCC §15.31, §15.407 (a) (1), (5)

Subpart E §15.407

Peak Power Spectral Density

The measurement was performed according to ANSI C63.10 Final Result
Conducted power settings for antenna gain < 14.2 dBi

(see chapter 4.6)

OP-Mode Setup Date FCC IC
Radio Technology, Operating Frequency,

Subband

WLAN a, DIVERSITY, high, U-NII-1 S01_AHO1 2021-09-24  Passed N/A
WLAN a, DIVERSITY, high, U-NII-1 S01_AH02 2021-12-01  N/A Passed
WLAN a, DIVERSITY low, U-NII-1 S01_AHO1 2021-09-24  Passed N/A
WLAN a, DIVERSITY low, U-NII-1 S01_AHO02 2021-12-01 N/A Passed
WLAN a, DIVERSITY mid, U-NII-1 S01_AHO1 2021-09-24  Passed N/A
WLAN a, DIVERSITY mid, U-NII-1 S01_AHO02 2021-12-01 N/A Passed
WLAN a, DIVERSITY, high, U-NII-3 S01_AHO1 2021-09-24  Passed Passed
WLAN a, DIVERSITY low, U-NII-3 S01_AHO1 2021-09-24 Passed Passed
WLAN a, DIVERSITY mid, U-NII-3 S01_AHO1 2021-09-24  Passed Passed
WLAN a, high, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN a, high, U-NII-1 S01_AH02 2021-11-29  N/A Passed
WLAN a, low, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN a, low, U-NII-1 S01_AH02 2021-11-29  N/A Passed
WLAN a, mid, U-NII-1 S01_AHO1 2021-09-28  Passed N/A
WLAN a, mid, U-NII-1 S01_AHO02 2021-11-29  N/A Passed
WLAN n 20 MHz, MIMO, high, U-NII-1 S01_AHO1 2021-09-24  Passed N/A
WLAN n 20 MHz, MIMO, high, U-NII-1 S01_AHO02 2021-12-01  N/A Passed
WLAN n 20 MHz, MIMO, low, U-NII-1 S01_AHO1 2021-09-24  Passed N/A
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47 CFR CHAPTER I FCC PART 15
Subpart E §15.407

y

FCC §15.31, §15.407 (a) (1), (5)

layers

A Bureau Veritas Group Company

Peak Power Spectral Density

The measurement was performed according to ANSI C63.10
Conducted power settings for antenna gain < 14.2 dBi

(see chapter 4.6)
OP-Mode

Radio Technology, Operating Frequency,

Subband

WLAN n 20 MHz, MIMO, low, U-NII-1
WLAN n 20 MHz, MIMO, mid, U-NII-1
WLAN n 20 MHz, MIMO, mid, U-NII-1
WLAN n 20 MHz, MIMO, high, U-NII-3
WLAN n 20 MHz, MIMO, low, U-NII-3
WLAN n 20 MHz, MIMO, mid, U-NII-3
WLAN n 20 MHz, high, U-NII-1

WLAN n 20 MHz, high, U-NII-1

WLAN n 20 MHz, low, U-NII-1

WLAN n 20 MHz, low, U-NII-1

WLAN n 20 MHz, mid, U-NII-1

WLAN n 20 MHz, mid, U-NII-1

WLAN n 40 MHz, MIMO, low, U-NII-1
WLAN n 40 MHz, MIMO, low, U-NII-1
WLAN n 40 MHz, MIMO, mid, U-NII-1
WLAN n 40 MHz, MIMO, mid, U-NII-1
WLAN n 40 MHz, MIMO, low, U-NII-3
WLAN n 40 MHz, MIMO, mid, U-NII-3
WLAN n 40 MHz, high, U-NII-1

WLAN n 40 MHz, high, U-NII-1

WLAN n 40 MHz, low, U-NII-1

WLAN n 40 MHz, low, U-NII-1

WLAN ac 20 MHz, MIMO, high, U-NII-1
WLAN ac 20 MHz, MIMO, high, U-NII-1
WLAN ac 20 MHz, MIMO, low, U-NII-1
WLAN ac 20 MHz, MIMO, low, U-NII-1
WLAN ac 20 MHz, MIMO, mid, U-NII-1
WLAN ac 20 MHz, MIMO, mid, U-NII-1
WLAN ac 20 MHz, MIMO, high, U-NII-3
WLAN ac 20 MHz, MIMO, low, U-NII-3
WLAN ac 20 MHz, MIMO, mid, U-NII-3
WLAN ac 20 MHz, high, U-NII-1
WLAN ac 20 MHz, high, U-NII-1
WLAN ac 20 MHz, low, U-NII-1

WLAN ac 20 MHz, low, U-NII-1

WLAN ac 20 MHz, mid, U-NII-1

WLAN ac 20 MHz, mid, U-NII-1

WLAN ac 40 MHz, MIMO, low, U-NII-1
WLAN ac 40 MHz, MIMO, low, U-NII-1
WLAN ac 40 MHz, MIMO, mid, U-NII-1
WLAN ac 40 MHz, MIMO, mid, U-NII-1
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Setup

S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02

Date

2021-12-01
2021-09-24
2021-12-01
2021-09-24
2021-09-24
2021-09-24
2021-09-28
2021-11-29
2021-09-28
2021-11-29
2021-09-28
2021-11-29
2021-09-28
2021-12-01
2021-09-28
2021-12-01
2021-09-28
2021-09-28
2021-09-28
2021-11-29
2021-09-28
2021-11-29
2021-09-28
2021-12-01
2021-09-28
2021-12-01
2021-09-28
2021-12-01
2021-09-28
2021-09-28
2021-09-28
2021-08-28
2021-11-29
2021-09-28
2021-11-29
2021-09-28
2021-11-29
2021-09-28
2021-12-01
2021-09-28
2021-12-01

Final Result

FCC

N/A
Passed
N/A
Passed
Passed
Passed
Passed
N/A
Passed
N/A
Passed
N/A
Passed
N/A
Passed
N/A
Passed
Passed
Passed
N/A
Passed
N/A
Passed
N/A
Passed
N/A
Passed
N/A
Passed
Passed
Passed
Passed
N/A
Passed
N/A
Passed
N/A
Passed
N/A
Passed
N/A

IC

Passed
N/A
Passed
Passed
Passed
Passed
N/A
Passed
N/A
Passed
N/A
Passed
N/A
Passed
N/A
Passed
Passed
Passed
N/A
Passed
N/A
Passed
N/A
Passed
N/A
Passed
N/A
Passed
Passed
Passed
Passed
N/A
Passed
N/A
Passed
N/A
Passed
N/A
Passed
N/A
Passed
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47 CFR CHAPTER I FCC PART 15

Subpart E §15.407

y

layers

A Bureau Veritas Group Company

FCC §15.31, §15.407 (a) (1), (5)

Peak Power Spectral Density

The measurement was performed according to ANSI C63.10
Conducted power settings for antenna gain < 14.2 dBi

(see chapter 4.6)

OP-Mode

Radio Technology, Operating Frequency,

Subband

WLAN ac 40 MHz,
WLAN ac 40 MHz,
WLAN ac 40 MHz,
WLAN ac 40 MHz,
WLAN ac 40 MHz,
WLAN ac 40 MHz,
WLAN ac 80 MHz,
WLAN ac 80 MHz,
WLAN ac 80 MHz,
WLAN ac 80 MHz,
WLAN ac 80 MHz,
WLAN ax 20 MHz,
WLAN ax 20 MHz,
WLAN ax 20 MHz,
WLAN ax 20 MHz,
WLAN ax 20 MHz,
WLAN ax 20 MHz,
WLAN ax 20 MHz,
WLAN ax 20 MHz,
WLAN ax 20 MHz,
WLAN ax 20 MHz,
WLAN ax 20 MHz,
WLAN ax 20 MHz,
WLAN ax 20 MHz,
WLAN ax 20 MHz,
WLAN ax 40 MHz,
WLAN ax 40 MHz,
WLAN ax 40 MHz,
WLAN ax 40 MHz,
WLAN ax 40 MHz,
WLAN ax 40 MHz,
WLAN ax 40 MHz,
WLAN ax 40 MHz,
WLAN ax 40 MHz,
WLAN ax 40 MHz,
WLAN ax 80 MHz,
WLAN ax 80 MHz,
WLAN ax 80 MHz,
WLAN ax 80 MHz,
WLAN ax 80 MHz,
WLAN ax 80 MHz,
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MIMO, low, U-NII-3
MIMO, mid, U-NII-3
low, U-NII-1
low, U-NII-1
mid, U-NII-1
mid, U-NII-1
MIMO, mid, U-NII-1
MIMO, mid, U-NII-1
MIMO, mid, U-NII-3
mid, U-NII-1
mid, U-NII-1
MIMO, high, U-NII-1
MIMO, high, U-NII-1
MIMO, low, U-NII-1
MIMO, low, U-NII-1
MIMO, mid, U-NII-1
MIMO, mid, U-NII-1
MIMO, mid, U-NII-3
MIMO, high, U-NII-3
MIMO, low, U-NII-3
high, U-NII-1
high, U-NII-1
low, U-NII-1
low, U-NII-1
mid, U-NII-1
MIMO, low, U-NII-1
MIMO, low, U-NII-1
MIMO, mid, U-NII-1
MIMO, mid, U-NII-1
MIMO, low, U-NII-3
MIMO, mid, U-NII-3
low, U-NII-1
low, U-NII-1
mid, U-NII-1
mid, U-NII-1
MIMO, mid, U-NII-1
MIMO, mid, U-NII-1
MIMO, mid, U-NII-3
mid, U-NII-1
mid, U-NII-1
mid, U-NII-3

Setup

S01_AHO1
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO02
S01_AHO1
S01_AHO1
S01_AHO02
S01_AHO1

Final Result

Date FCC IC
2021-09-28 Passed Passed
2021-09-28  Passed Passed
2021-09-28 Passed N/A

2021-11-29 N/A

2021-09-28

Passed

Passed N/A
2021-11-29 N/A

Passed

2021-09-28  Passed N/A
2021-12-03  N/A Passed
2021-09-28  Passed Passed
2021-09-28  Passed N/A

2021-11-29 N/A

2021-09-28

2021-09-28

Passed

Passed N/A
2021-12-01 N/A

Passed

Passed N/A
2021-12-01 N/A

Passed

2021-09-28  Passed N/A
2021-12-01  N/A Passed
2021-09-28  Passed Passed
2021-09-28  Passed Passed
2021-09-28  Passed Passed
2021-09-28  Passed N/A

2021-11-29 N/A

2021-09-28

2021-09-28
2021-09-28

Passed

Passed N/A
2021-11-29 N/A

Passed

Passed N/A
Passed N/A
2021-12-01 N/A

Passed

2021-09-28  Passed N/A
2021-12-01  N/A Passed
2021-09-28  Passed Passed
2021-09-28  Passed Passed
2021-08-28  Passed N/A

2021-11-29 N/A

2021-08-28

Passed

Passed N/A
2021-11-29 N/A

Passed

2021-08-28  Passed N/A
2021-12-03  N/A Passed
2021-08-28  Passed Passed
2021-08-28  Passed N/A
2021-11-29  N/A Passed
2021-08-28  Passed Passed
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47 CFR CHAPTER I FCC PART 15 FCC §15.407 (b), (1), (2), (3), (4)
Subpart E §15.407

Band Edge

The measurement was performed according to ANSI C63.10 Final Result

Conducted power settings for antenna gain < 8.0 dBi
(see chapter 4.6)

OP-Mode Setup Date FCC IC
Radio Technology, Operating Frequency,

Subband

WLAN a, DIVERSITY, high, U-NII-3 S04_AJ01 2021-08-27  Passed Passed
WLAN a, DIVERSITY, low, U-NII-1 S04_AJO1 2021-07-20  Passed Passed
WLAN a, DIVERSITY: low, U-NII-3 S04_AJO1 2021-07-20  Passed Passed
WLAN ac 20 MHz MIMO, low, U-NII-1 S04_AJ01 2021-07-20  Passed Passed
WLAN ac 20 MHz MIMO, low, U-NII-3 S04_AJ01 2021-07-20  Passed Passed
WLAN ac 20 MHz, high, U-NII-3 S04_AJ01 2021-09-13  Passed Passed
WLAN ac 40 MHz MIMO, high, U-NII-3 S04_AJ01 2021-08-31 Passed Passed
WLAN ac 40 MHz MIMO, low, U-NII-1 S04_AJ01 2021-07-27  Passed Passed
WLAN ac 40 MHz MIMO, low, U-NII-3 S04_AJ01 2021-07-29  Passed Passed
WLAN ac 40 MHz, low, U-NII-1 S04_AJ02 2021-11-25  Passed Passed
WLAN ac 40 MHz, low, U-NII-3 S04_AJ02 2021-11-25  Passed Passed
WLAN ac 80 MHz MIMO, mid, U-NII-1 S04_AJO1 2021-07-27  Passed Passed
WLAN ac 80 MHz MIMO, mid, U-NII-3 S04_AJ01 2021-07-29  Passed Passed
WLAN ax 20 MHz MIMO, low, U-NII-1 S04_AJO1 2021-07-29  Ppassed Passed
WLAN ax 20 MHz, high, U-NII-3 S04_AJ01 2021-09-13  Passed Passed
WLAN ax 40 MHz MIMO, low, U-NII-3 S04_AJO1 2021-07-29  Ppassed Passed
WLAN ax 40 MHz, high, U-NII-3 S04_AJ01 2021-09-13  Passed Passed
WLAN ax 40 MHz, low, U-NII-1 S04_AJ01 2021-08-09  Passed Passed
WLAN ax 40 MHz, low, U-NII-3 S04_AJ01 2021-09-13  Passed Passed
WLAN ax 80 MHz MIMO, mid, U-NII-1 S04_AJ01 2021-07-28  Passed Passed
WLAN ax 80 MHz MIMO, mid, U-NII-3 S04_AJ01 2021-09-13  Passed Passed
WLAN n 20 MHz MIMO, high, U-NII-3 S04_AJO1 2021-08-29  Passed Passed
WLAN n 20 MHz MIMO, low, U-NII-1 S04_AJ01 2021-07-20  Passed Passed
WLAN n 20 MHz MIMO, low, U-NII-3 S04_AJ01 2021-07-20  Passed Passed
WLAN n 40 MHz MIMO, high, U-NII-3 S04_AJ01 2021-07-29  Passed Passed
WLAN n 40 MHz MIMO, low, U-NII-1 S04_AJO1 2021-07-27  Passed Passed
WLAN n 40 MHz MIMO, low, U-NII-3 S04_AJ01 2021-07-29  Passed Passed
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47 CFR CHAPTER I FCC PART 15 FCC §15.407 (b), (1),(2),(3),(4)
Subpart E §15.407

Band Edge

The measurement was performed according to ANSI C63.10 Final Result

Conducted power settings for antenna gain < 9.0 dBi
(see chapter 4.6)

OP-Mode Setup Date FCC IC
Radio Technology, Operating Frequency,

Subband

WLAN a, high, U-NII-3 S03_AJO1 2021-09-12  Ppassed Passed
WLAN a, low, U-NII-1 S03_AJ02 2021-11-25  Passed Passed
WLAN a, low, U-NII-3 S03_AJO1 2021-09-11 Passed Passed
WLAN ac 20 MHz MIMO, low, U-NII-1 S03_AJ02 2021-08-02  Passed Passed
WLAN ac 20 MHz MIMO, low, U-NII-3 S03_AJO1 2021-09-12  Passed Passed
WLAN ac 20 MHz, low, U-NII-1 S03_AJ02 2021-08-02  Passed Passed
WLAN ac 20 MHz, low, U-NII-3 S03_AJO1 2021-09-12  Passed Passed
WLAN ac 40 MHz MIMO, low, U-NII-1 S03_AJO1 2021-08-02  Passed Passed
WLAN ac 40 MHz MIMO, low, U-NII-3 S03_AJO1 2021-09-12  Ppassed Passed
WLAN ac 40 MHz, low, U-NII-1 S03_AJO1 2021-08-02  Ppassed Passed
WLAN ac 40 MHz, low, U-NII-3 S03_AJO1 2021-09-12  Passed Passed
WLAN ac 80 MHz MIMO, mid, U-NII-1 S03_AJO1 2021-08-02  Passed Passed
WLAN ac 80 MHz MIMO, mid, U-NII-3 S03_AJO1 2021-08-02  Passed Passed
Remark: lower band edge only

WLAN ac 80 MHz, mid, U-NII-1 S03_AJO1 2021-08-02  Passed Passed
WLAN ax 20 MHz MIMO, low, U-NII-1 S03_AJ02 2021-08-02  Ppassed Passed
WLAN ax 20 MHz MIMO, low, U-NII-3 S03_AJO1 2021-09-12  Ppassed Passed
WLAN ax 20 MHz, low, U-NII-1 S03_AJ02 2021-08-02  Ppassed Passed
WLAN ax 20 MHz, low, U-NII-3 S03_AJO1 2021-09-12  Ppassed Passed
WLAN ax 40 MHz MIMO, low, U-NII-1 S03_AJO1 2021-08-02  Ppassed Passed
WLAN ax 40 MHz, low, U-NII-1 S03_AJO1 2021-08-02  Ppassed Passed
WLAN ax 80 MHz MIMO, mid, U-NII-1 S03_AJO01 2021-08-02  Passed Passed
WLAN ax 80 MHz MIMO, mid, U-NII-3 S03_AJO1 2021-08-02  Passed Passed
Remark: lower band edge only

WLAN ax 80 MHz, mid, U-NII-1 S03_AJO1 2021-08-02  Ppassed Passed
WLAN ax 80 MHz, mid, U-NII-3 S03_AJO1 2021-08-02  Ppassed Passed
Remark: lower BE only

WLAN n 20 MHz MIMO, low, U-NII-1 S03_AJ02 2021-08-02  Passed Passed
WLAN n 20 MHz MIMO, low, U-NII-3 S03_AJO1 2021-09-12  Passed Passed
WLAN n 20 MHz, low, U-NII-1 S03_AJ02 2021-08-02  Passed Passed
WLAN n 20 MHz, low, U-NII-3 S03_AJO1 2021-09-12  Ppassed Passed
WLAN n 40 MHz MIMO, low, U-NII-1 S03_AJO01 2021-08-02  Passed Passed
WLAN n 40 MHz MIMO, low, U-NII-3 S03_AJO1 2021-09-12  Ppassed Passed
WLAN n 40 MHz, low, U-NII-1 S03_AJO1 2021-08-02  Ppassed Passed
WLAN n 40 MHz, low, U-NII-3 S03_AJO1 2021-09-12  Ppassed Passed
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47 CFR CHAPTER I FCC PART 15 Subpart E FCC §15.407 (b), (1),(2),(3),(4); FCC

§15.407 §15.205, §15.209, §15.407 (b) (5),(6)
Undesirable Emissions; General Field Strength Limits
The measurement was performed according to ANSI C63.10 Final Result

Conducted power settings for antenna gain < 8.0 dBi

(see chapter 4.6)

OP-Mode Setup Date FCC IC
Radio Technology, Operating Frequency, Measurement

range, Subband

WLAN a, DIVERSITY, low, 9kHz - 30MHz, U-NII-1 S04_AJO01 2021-10-01  Passed Passed
WLAN a, DIVERSITY, low, 30MHz - 1GHz, U-NII-1 S04_AJ01 2021-09-30  Passed Passed
WLAN a, DIVERSITY, mid, 30MHz - 1GHz, U-NII-3 S04_AJ01 2021-09-30  Passed Passed
WLAN a, DIVERSITY, high, 1GHz - 26GHz, U-NII-1 S04_AJ01 2021-08-29  Passed Passed
WLAN a, DIVERSITY, high, 1GHz - 26GHz, U-NII-3 S04_AJ01 2021-08-27  Passed Passed
WLAN a, DIVERSITY, low, 1GHz - 26GHz, U-NII-1 S04_AJ01 2021-08-27  Passed Passed
WLAN a, DIVERSITY, low, 1GHz - 26GHz, U-NII-3 S04_AJ01 2021-08-28  Passed Passed
WLAN a, DIVERSITY, mid, 1GHz - 26GHz, U-NII-1 S04_AJ01 2021-08-27  Passed Passed
WLAN a, DIVERSITY, mid, 1GHz - 26GHz, U-NII-3 S04_AJ01 2021-08-29  Passed Passed
WLAN a, DIVERSITY, mid, 26GHz - 40GHz, U-NII-1 S04_AJ01 2021-09-22  Passed Passed
WLAN a, DIVERSITY, mid, 26GHz - 40GHz, U-NII-3 S04_AJ01 2021-09-22  Passed Passed

WLAN n 20 MIMO MHz, high, 1GHz - 26GHz, U-NII-1 S04_AJ01 2021-08-29  Passed Passed
Remark: 1-18GHz

WLAN n 20 MHz MIMO, high, 1GHz - 26GHz, U-NII-3 S04_AJ01 2021-08-29 Passed Passed
Remark: 1-18GHz

WLAN n 20 MHz MIMO, low, 1GHz - 26GHz, U-NII-1 S04_AJO1 2021-08-29  Passed Passed
Remark: 1-18GHz
WLAN n 20 MHz MIMO, low, 1GHz - 26GHz, U-NII-3 S04_AJO1 2021-08-29  Passed Passed

Remark: 1-18GHz

WLAN n 20 MHz MIMO, mid, 1GHz - 26GHz, U-NII-1 S04_AJ01 2021-08-28 Passed Passed
Remark: 1-18GHz

WLAN n 20 MHz MIMO, mid, 1GHz - 26GHz, U-NII-3 S04_AJO1 2021-08-29  Passed Passed
Remark: 1-18GHz

WLAN n 20 MHz MIMO, mid, 26GHz - 40GHz, U-NII-1 S04_AJ01 2021-09-22  Passed Passed
WLAN n 20 MHz MIMO, mid, 26GHz - 40GHz, U-NII-3 S04_AJ01 2021-09-22  Passed Passed

WLAN n 40 MHz MIMO, low, 9kHz - 30MHz, U-NII-1 S04_AJ01 2021-10-01  Passed Passed
WLAN n 40 MHz MIMO, low, 30MHz - 1GHz, U-NII-1 S04_AJ01 2021-09-30  Passed Passed
WLAN n 40 MHz MIMO, high, 30MHz - 1GHz, U-NII-3 S04_AJ01 2021-09-30 Passed Passed
WLAN n 40 MHz, high, 1GHz - 26GHz, U-NII-1 S04_AJ01 2021-08-30 Passed Passed
WLAN n 40 MHz, high, 1GHz - 26GHz, U-NII-3 S04_AJ01 2021-08-31  Passed Passed
WLAN n 40 MHz, low, 1GHz - 26GHz, U-NII-1 S04_AJ01 2021-08-30 Passed Passed
WLAN n 40 MHz, low, 1GHz - 26GHz, U-NII-3 S04_AJO1 2021-08-31  Passed Passed

WLAN n 20 MHz MIMO, low, 26GHz - 40GHz, U-NII-1 S04_AJO1 2021-09-22  Passed Passed
WLAN n 20 MHz MIMO, high, 26GHz - 40GHz, U-NII-3  S04_AJ01 2021-09-22  Passed Passed

WLAN ac 40 MHz, high, 1GHz - 26GHz, U-NII-1 S04_AJ01 2021-09-13  Passed Passed
Remark: 1-18GHz, Harmonics

WLAN ac 40 MHz, high, 1GHz - 26GHz, U-NII-3 S04_AJO1 2021-08-31  Passed Passed
Remark: 1-18GHz

WLAN ac 40 MHz, low, 1GHz - 26GHz, U-NII-1 S04_AJ01 2021-09-13  Passed Passed
Remark: 1-18GHz, Harmonics

WLAN ac 40 MHz, low, 1GHz - 26GHz, U-NII-3 S04_AJO1 2021-09-13  Passed Passed
Remark: 1-18GHz, Harmonics

WLAN ax 40 MHz, high, 1GHz - 26GHz, U-NII-1 S04_AJ01 2021-09-13  Passed Passed

Remark: 1-18GHz, Harmonics
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47 CFR CHAPTER I FCC PART 15 Subpart E FCC §15.407 (b), (1),(2),(3),(4); FCC

§15.407 §15.205, §15.209, §15.407 (b) (5),(6)
Undesirable Emissions; General Field Strength Limits
The measurement was performed according to ANSI C63.10 Final Result

Conducted power settings for antenna gain < 8.0 dBi
(see chapter 4.6)

OP-Mode Setup Date FCC IC
Radio Technology, Operating Frequency, Measurement
range, Subband

WLAN ax 40 MHz, high, 1GHz - 26GHz, U-NII-3 S04_AJO1 2021-09-13  Passed Passed
Remark: 1-18GHz, Harmonics

WLAN ax 40 MHz, low, 1GHz - 26GHz, U-NII-1 S04_AJO1 2021-09-13  Passed Passed
Remark: 1-18GHz

WLAN ax 40 MHz, low, 1GHz - 26GHz, U-NII-3 S04_AJ01 2021-09-13  Passed Passed

Remark: 1-18GHz, Harmonics

47 CFR CHAPTER I FCC PART 15 Subpart E  FCC §15.407 (b), (1),(2),(3),(4); FCC

§15.407 8§15.205, §15.209, §15.407 (b) (5),(6)
Undesirable Emissions; General Field Strength Limits
The measurement was performed according to ANSI C63.10 Final Result

Conducted power settings for antenna gain < 9.0 dBi

(see chapter 4.6)

OP-Mode Setup Date FCC IC
Radio Technology, Operating Frequency,

Measurement range, Subband

WLAN a, high, 1GHz - 26GHz, U-NII-1 S03_AJO01 2021-09-11 Passed Passed
Remark: Harmonics
WLAN a, high, 1GHz - 26GHz, U-NII-3 S03_AJ01 2021-09-12 Passed Passed
Remark: Harmonics
WLAN a, low, 1GHz - 26GHz, U-NII-1 S03_AJO01 2021-09-11 Passed Passed
Remark: Harmonics
WLAN a, low, 1GHz - 26GHz, U-NII-3 S03_AJ01 2021-09-11 Passed Passed
Remark: Harmonics
WLAN a, mid, 1GHz - 26GHz, U-NII-1 S03_AJO01 2021-09-11 Passed Passed
Remark: Harmonics
WLAN a, mid, 1GHz - 26GHz, U-NII-3 S03_AJ01 2021-09-11 Passed Passed

Remark: Harmonics
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§15.407
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FCC §15.407 (b), (1),(2),(3),(4); FCC
§15.205, §15.209, §15.407 (b) (5),(6)

Undesirable Emissions; General Field Strength Limits

The measurement was performed according to ANSI C63.10
Conducted power settings for antenna gain < 14.2 dBi

(see chapter 4.6)

OP-Mode

Radio Technology, Operating Frequency, Measurement
range, Subband

WLAN a, DIVERSITY, high, 1GHz - 26GHz, U-NII-1
Remark: Harmonics

WLAN a, DIVERSITY, high, 1GHz - 26GHz, U-NII-3

WLAN a, DIVERSITY, low, 1GHz - 26GHz, U-NII-1
Remark: Harmonics

WLAN a, DIVERSITY, low, 1GHz - 26GHz, U-NII-3
Remark: Harmonics

WLAN a, DIVERSITY, mid, 1GHz - 26GHz, U-NII-1
Remark: Harmonics

WLAN a, DIVERSITY, mid, 1GHz - 26GHz, U-NII-3

WLAN n 20 MHz MIMO, high, 1GHz - 26GHz, U-NII-1
Remark: Harmonics

WLAN n 20 MHz MIMO, high, 1GHz - 26GHz, U-NII-3
Remark: 1-18GHz

WLAN n 20 MHz MIMO, low, 1GHz - 26GHz, U-NII-1

WLAN n 20 MHz MIMO, low, 1GHz - 26GHz, U-NII-3
Remark: 1-18GHz

WLAN n 20 MIMO, mid, 1GHz - 26GHz, U-NII-1

WLAN n 20 MIMO, mid, 1GHz - 26GHz, U-NII-3
Remark: 1-18GHz

WLAN n 40 MHz MIMO, high, 1GHz - 26GHz, U-NII-1
Remark: Harmonics

WLAN n 40 MHz MIMO, high, 1GHz - 26GHz, U-NII-3
Remark: 1-18GHz, Harmonics

WLAN n 40 MHz MIMO, low, 1GHz - 26GHz, U-NII-1
Remark: Harmonics

WLAN n 40 MHz MIMO, low, 1GHz - 26GHz, U-NII-3
Remark: 1-18GHz, Harmonics

WLAN ac 40 MHz MIMO, high, 1GHz - 26GHz, U-NII-1
Remark: Harmonics

WLAN ac 40 MHz MIMO, high, 1GHz - 26GHz, U-NII-3
Remark: 1-18GHz, Harmonics

WLAN ac 40 MHz MIMO, low, 1GHz - 26GHz, U-NII-1
Remark: Harmonics

WLAN ac 40 MHz MIMO, low, 1GHz - 26GHz, U-NII-3
Remark: 1-18GHz, Harmonics

WLAN ax 40 MHz MIMO, high, 1GHz - 26GHz, U-NII-1
Remark: Harmonics

WLAN ax 40 MHz MIMO, high, 1GHz - 26GHz, U-NII-3
Remark: 1-18GHz, Harmonics

WLAN ax 40 MHz MIMO, low, 1GHz - 26GHz, U-NII-1
Remark: 1-18GHz

WLAN ax 40 MHz MIMO, low, 1GHz - 26GHz, U-NII-3
Remark: 1-18GHz, Harmonics
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Setup

S05_AJO1

S05_AJO1
S05_AJO1

S05_AJ01
S05_AJO1

S05_AJ01
S05_AJ01

S05_AJ01

S05_AJO1
S05_AJO1

S05_AJ01
S05_AJ01

S05_AJO1
S05_AJ02
S05_AJ01
S05_AJ02
S05_AJ01
S05_AJ02
S05_AJ01
S05_AJ02
S05_AJO1
S05_AJ02
S05_AJO1

S05_AJ02

Date

2021-09-05

2021-09-01
2021-09-05

2021-09-05

2021-09-05

2021-09-01
2021-08-31

2021-08-31

2021-08-06
2021-08-31

2021-08-06
2021-08-31

2021-08-31

2021-12-16

2021-08-31

2021-12-16

2021-09-06

2021-12-17

2021-09-06

2021-12-17

2021-09-06

2021-12-17

2021-09-06

2021-12-17

Final Result

FCC

Passed

Passed
Passed

Passed

Passed

Passed
Passed

Passed

Passed
Passed

Passed
Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

IC

Passed

Passed
Passed

Passed

Passed

Passed
Passed

Passed

Passed
Passed

Passed
Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed
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47 CFR CHAPTER I FCC PART 15 FCC §15.407 (b), (1),(2),(3),(4)
Subpart E §15.407

Band Edge

The measurement was performed according to ANSI C63.10 Final Result

Conducted power settings for antenna gain < 14.2 dBi
(see chapter 4.6)

OP-Mode Setup Date FCC IC
Radio Technology, Operating Frequency,

Subband

WLAN a, high, U-NII-3 S05_AJO01 2021-09-01  Passed Passed
WLAN a, low, U-NII-1 S05_AJ01 2021-09-05  Passed Passed
WLAN a, low, U-NII-3 S05_AJ01 2021-09-05  Passed Passed
WLAN ac 20 MHz MIMO, high, U-NII-3 S05_AJ02 2021-09-06  Passed Passed
WLAN ac 20 MHz MIMO, low, U-NII-1 S05_AJ01 2021-07-29  Passed Passed
WLAN ac 20 MHz MIMO, low, U-NII-3 S05_AJ02 2021-09-06  Passed Passed
WLAN ac 40 MHz MIMO, high, U-NII-3 S05_AJ02 2021-09-06  Passed Passed
WLAN ac 40 MHz MIMO, low, U-NII-1 S05_AJ01 2021-07-29  Passed Passed
WLAN ac 40 MHz MIMO, low, U-NII-3 S05_AJ02 2021-09-06  Passed Passed
WLAN ac 80 MHz MIMO, mid, U-NII-1 S05_AJO01 2021-07-29  Passed Passed
WLAN ac 80 MHz, mid, U-NII-3 S05_AJ01 2021-09-06  Passed Passed
WLAN ax 20 MHz MIMO, high, U-NII-3 S05_AJ02 2021-09-06  Passed Passed
WLAN ax 20 MHz MIMO, low, U-NII-1 S05_AJO1 2021-07-29  Ppassed Passed
WLAN ax 20 MHz MIMO, low, U-NII-3 S05_AJ02 2021-09-06  Passed Passed
WLAN ax 40 MHz MIMO, high, U-NII-3 S05_AJ02 2021-09-06  Passed Passed
WLAN ax 40 MHz MIMO, low, U-NII-1 S05_AJ01 2021-07-29  Passed Passed
WLAN ax 40 MHz MIMO, low, U-NII-3 S05_AJ02 2021-11-25  Passed Passed
WLAN ax 80 MHz MIMO, mid, U-NII-1 S05_AJ01 2021-07-29  Passed Passed
WLAN n 20 MHz MIMO, high, U-NII-3 S05_AJO1 2021-08-31  Passed Passed
WLAN n 20 MHz MIMO, low, U-NII-1 S05_AJ01 2021-07-29  Passed Passed
WLAN n 20 MHz MIMO, low, U-NII-3 S05_AJ01 2021-08-31 Passed Passed
WLAN n 40 MHz MIMO, high, U-NII-3 S05_AJ02 2021-09-05 Passed Passed
WLAN n 40 MHz MIMO, low, U-NII-1 S05_AJO01 2021-09-06  Passed Passed
WLAN n 40 MHz MIMO, low, U-NII-3 S05_AJ02 2021-09-05 Passed Passed

N/A: Not applicable
N/P: Not performed
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2 REVISION HISTORY / SIGNATURES

Report version control
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4.1 GENERAL EUT DESCRIPTION

Kind of Device
product description

Industrial Access Point / Client

Product name

SCALANCE W700 / MSAX

Type

MSAX65-W1-M12-E2

Declared EUT data by the supplier

Specific product
description for the EUT

The MSAX65-W1-M12-E2 device is a wireless LAN access point /
client for industrial applications supporting following WLAN modes
and frequency bands:

e 802.11 ax/ac/a/h/n Mode: 5.15 - 5.35 GHz and 5.47 - 5.85 GHz
¢ 802.11 ax/b/g/n Mode: 2400 - 2483.5 MHz

2 N connectors are available for usage with external antennas. 2x2
MIMO operation is possible in both bands. Simultaneous operation
of the device in both frequency bands is supported. Module may be
used either as Master or as Client WLAN device.

The device supports 10/100/1000 Mbit/s Ethernet. Additionally,
the device features one digital input and one digital output
signalling line, a configuration/licensing plug and a sleep timer.
Supply power is 24Vdc, also PoE on the ethernet interface is
available.

Voltage Type

DC

Voltage Level

24.0V

Antenna Type

EUT has two permanent 50 Ohm antenna connectors.
External antenna(s)

Antenna Gain

For the radiated tests of this test report the EUT was tested with
the following antennas:

e ANT795-6MN, effective gain

e ANT795-6DC, effective gain = 9.0 dBi (in the 5 GHz Band)

e ANT792-8DN, effective gain = 14.2 dBi (in the 5 GHz Band)
For details please see chapter 4.4 & 4.5 of this report.

8.0 dBi (in the 5 GHz Band)

Tested Modulation Type

WLAN a (6 Mbit): OFDM
WLAN n (MCS0): OFDM

WLAN ac (MCS0): OFDM
WLAN ax (MCSO0): OFDM

Number of Transmit 2

Chains

Number of Receive 2

Chains

Type of TX / RX Chains |Symmetrical

Nominal Bandwidth

20 MHz, 40 MHz, 80 MHz
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EUT ports (connected
cables during testing):

e Enclosure

e DC port: cable length appr. 1.0m

e Digital I/O port: cable length 2.0m (terminated with DIDO
box), only for radiated tests

e LAN port: cable length (shielded), appr. 3.0m,
only for radiated tests

e USB C service port: cable length, appr. 2.0m,
only for conducted tests

e 2 Antenna ports, N-connector, appr. 1.0 / 10 m (depending on
the antenna, please see chapter 4.4 & 4.5) & antenna

Tested data rates

WLAN a: 6 Mbit/s
WLAN n: MCSO
WLAN ac: MCSO
WLAN ax: MCSO0

Special software used
for testing

Test commands in command line interface of EUT with connection
by USB C or LAN Port of EUT

4.2 EUT MAIN COMPONENTS

Sample Name

Sample Code Description

EUT ah01 DE1039028ah01
Sample Parameter Value
Serial No. \VVPN4200423
HW Version 02
SW Version \VV01.01.00
Comment
Sample Name Sample Code Description
EUT ah02 DE1039028ah02
Sample Parameter Value
Serial No. \VVPN4200423
HW Version 02
SW Version \VV01.01.00
Comment Re-installation of software, ax-mode 2.4 GHz unlocked
Sample Name Sample Code Description
EUT ajo1 DE1039028aj01
Sample Parameter Value
Serial No. VPN4200421
HW Version 02
SW Version \VV01.01.00
Comment

Sample Name

Sample Code Description

EUT aj02 DE1039028aj02
Sample Parameter Value
Serial No. VPN4200421
HW Version 02
SW Version \VV01.01.00
Comment Re-installation of software, ax-mode 2.4 GHz unlocked

NOTE:The short description is used to simplify the identification of the EUT in this test report.
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4.3 ANCILLARY EQUIPMENT

For the purposes of this test report, ancillary equipment is defined as equipment which is used
in conjunction with the EUT to provide operational and control features to the EUT. It is
necessary to configure the system in a typical fashion, as a customer would normally use it.
But nevertheless Ancillary Equipment can influence the test results.

Device Details Description
(Manufacturer, Type Model, OUT
Code)

4.4 AUXILIARY EQUIPMENT

For the purposes of this test report, auxiliary equipment is defined as equipment which is used
temporarily to enable operational and control features especially used for the tests of the EUT
which is not used during normal operation or equipment that is used during the tests in
combination with the EUT but is not subject of this test report. It is necessary to configure the
system in a typical fashion, as a customer would normally use it.

But nevertheless Auxiliary Equipment can influence the test results.

Device Details Description
(Manufacturer, Type Model, HW,
SW, S/N)

AC Adapter 65W REO05 Fujitsu Ltd., AC Adapter 65W RE05:A13- | A13-065N3A

065N3A, -, -, 186907LS04

AUX55 Siemens, -, -, -, - DEBUG BOX CLP

Laptop REO5 Fujitsu Ltd., Laptop REO5: Lifebook Lifebook U758

U758, -, -, DSAL009811

AUX102 Siemens, ANT795-6DC, -, -, 9 dBi Antenna

AUX103 Siemens, ANT795-6DC, -, -, 9 dBi Antenna

AUX104 Siemens, ANT795-6MN, -, -, 8 dBi Antenna

AUX105 Siemens, ANT795-6MN, -, -, 8 dBi Antenna

AUX106 Siemens, ANT793-8DK, -, -, 23 dBi Antenna

AUX14 vt RF-Cable (1m, n-
connector)

AUX15 v e RF-Cable (1m, n-
connector)

AUX16 v e RF-Cable (10m, n-
connector), 8.8 dB
attenuation

AUX17 v e RF-Cable (10m, n-
connector), 8.8 dB
attenuation
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This chapter describes the combination of EUTs and equipment used for testing. The rationale
for selecting the EUTSs, ancillary and auxiliary equipment and interconnecting cables, is to test
a representative configuration meeting the requirements of the referenced standards.

Setup Combination of EUTs Description and Rationale
EUT ah01, AUX55, AC  Setup for Conducted Tests
S01_AHO1 Adapter 65W REOS5,
Laptop REO5
EUT ah02, AUX55, AC  Setup for Conducted Tests
S01_AHO02 Adapter 65W REO5, (only for UNII-1 band, ISED power settings)
Laptop REO5
EUT ajo1, AUX14, Setup for Radiated Tests
S04_AJ01 AUX104, AUX105,
AUX15,
EUT aj02, AUX16, Setup for Radiated Tests
S05_AJ02 AUX17, AUX106,
EUT aj02, AUX14, Setup for Radiated Tests
S03_AJ02 AUX103, AUX102,
AUX15,
EUT ajo1, AUX14, Setup for Radiated Tests
S03_AJ01 AUX103, AUX102,
AUX15,
EUT aj02, AUX14, Setup for Radiated Tests
S04_AJ02 AUX104, AUX105,
AUX15,
S05._AJO1 EUT ajO1, AUX16, Setup for Radiated Tests

AUX17, AUX106,

e The setups S03_AJ01 and S03_AJ02 have an effective gain of 9 dBi
e The setups S04_AJ01 and S04_AJ02 have an effective gain of 8 dBi
e The setups S05_AJ01 and S05_AJ02 have an effective gain of 14.2 dBi
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4.6 TEST CHANNELS / OUTPUT POWER / DUTY CYCLE
This chapter describes the operating modes of the EUTs used for testing.

For antenna gain < 8 dBi:

y
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U-NII-Subband 1 U-NII-Subband 2A U-NII-Subband 2C U-NII-Subband 3 Nom.
5150 - 5250 MHz 5250 - 5350 MHz 5470 - 5725 MHz 5725 - 5850 MHz BW
low mid high low mid high low mid high low mid high | 20 MHz
36 44 48 - - - - - - 149 157 165 Ch.-No.
5180 5220 5240 - - - - - - 5745 5785 5825 | MHz
20US | 20US | 20US Pscl"’s"gr
- - - - - - 20 | 20 | 20 o
13CA | 13CA | 13CA per
chain
18US | 18US | 18US ,F\)Acl",(/l"‘g
- - - - - - 20 | 20 | 20 or
10CA | 10CA | 10CA per
chain
low mid high low | mid | high | 40 MHz
38 - 46 - - - - - - 151 - 159 Ch.-No.
5190 - 5230 - - - - - - 5755 - 5795 | MHz
20 US 20 US ';?"S"gr
- - - - - - 20 20
13 CA 13 CA per
chain
19 US 19 US Eﬂm‘g
- - - - - - 20 20
10 CA 10 CA per
chain
low mid high low | mid | high | 80 MHz
- 42 - - - - - - - - 155 - Ch.-No.
- 5210 - - - - - - - - 5775 - MHz
Power
18 US
] ) ) ] ] ] ] ] 20 | sIso
13 CA per.
chain
Power
1
) 8US ) ) ) ) ) ) ) 20 i MIMO
10 CA per.
chain
Note:

e All power values in dBm
e "US” power values are applicable for the FCC application
e "CA” power values are applicable for the ISED application

TEST REPORT REFERENCE: MDE_SIEM_1911_FCC_02

Page 35 of 273




For antenna gain > 8 dBi - =< 9 dBi:
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U-NII-Subband 1 U-NII-Subband 2A U-NII-Subband 2C U-NII-Subband 3 Nom.
5150 - 5250 MHz 5250 - 5350 MHz 5470 - 5725 MHz 5725 - 5850 MHz BW
low mid high low mid | high | low mid | high low mid | high | 20 MHz
36 44 48 - - - - - - 149 | 157 | 165 | Ch.-No.
5180 5220 | 5240 - - - - - - 5745 | 5785 | 5825 | MHz
20US | 20US | 20US F;CI"’S"gr
- - - - - - 20 | 20 | 20 o
12CA | 12CA | 12CA per
chain
17US | 17US | 17US Eﬂm‘g
- - - - - - 20 | 20 | 20 o
9 CA 9CA | 9cA per
chain
low mid high low | mid | high | 40 MHz
38 - 46 - - - - - - 151 ] 159 | Ch.-No.
5190 ] 5230 - - - - - - 5755 ] 5795 | MHz
17 US 20 US Fécl"’s"gr
- - - - - - 20 20
12 CA 12 CA per
chain
14 US 18 US Eﬂcl"’,\‘/l’%r
- - - - - - 20 20
9 CA 9CA per
chain
low mid high low | mid | high | 80 MHz
] 42 - - - - - - - ] 155 - | Ch.-No.
] 5210 - - - - - - - ] 5775 - | MHz
Power
17
] us ) ) ) ) ) ] e | . | siso
12 CA per.
chain
Power
14 US
) ) ) ] ) ) ) ) 18 ~ | mimo
9CA per.
chain
Note:

e All power values in dBm

e "“US” power values are applicable for the FCC application

e "CA"” power values are applicable for the ISED application
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For antenna gain > 9 dBi - < 14 dBi:
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U-NII-Subband 1 U-NII-Subband 2A U-NII-Subband 2C U-NII-Subband 3 Nom.
5150 - 5250 MHz 5250 - 5350 MHz 5470 - 5725 MHz 5725 - 5850 MHz BW
low mid high low mid | high | low mid | high low mid | high | 20 MHz
36 44 48 - - - - - - 149 157 165 Ch.-No.
5180 5220 5240 - - - - - - 5745 5785 5825 | MHz
15US | 15US 15 F;CI"’S"gr
- - - - - - 20 | 20 | 20 o
6 CA 6CA | 6CA per
chain
12US | 12Us | 12Us Eﬂm‘g
- - - - - - 18 | 18 | 18 or
3CA 3CA | 3CA per
chain
low mid high low | mid | high | 40 MHz
38 - 46 - - - - - - 151 - 159 Ch.-No.
5190 - 5230 - - - - - - 5755 - 5795 | MHz
15 US 15 US Fécl"’s"gr
- - - - - - 20 20
6 CA 6 CA per
chain
12 US 12 US Eﬂcl"’,\‘/l’%r
- - - - - - 18 18
3CA 3CA per
chain
low mid high low | mid | high | 80 MHz
- 42 - - - - - - - - 155 - Ch.-No.
- 5210 - - - - - - - - 5775 - MHz
Power
12
] us ) ) ) ) ) ] e | . | siso
6 CA per
chain
Power
12 US
] ) ] ] ) ) ] ) 18 _ | mimo
3CA per
chain
Note:

e All power values in dBm

e "“US” power values are applicable for the FCC application

e "CA"” power values are applicable for the ISED application
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Duty Cycle
Mode BW
20 [MHz] 40 [MHz] | 80 [MHz]
a 0.931
n 0.872
ac 0.872 0.859 0.860
ax 0.872 0.872 0.867

= RRW 1 MHZ
VBW 1 MHe

CF 5.18 GHz

1pts

Spectrum

= RBW 1Mz
VBW 1 HHz

691 pls 30w/

Lrec | e vaa L v value L function | Function Ra<ult
1

ac-mode 20 MHz ac-mode 40 MHz
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ms VDWW 1MIE

IiT 775 PREPIY ¥ U ST T

CF 521 GHz 5.0 ms/

Ma
| iype kef Lirc > valua_____I v velue | _runction | Function Hesult
ML L L

D2 T

ac-mode 80 MHz

Input 14C

The duty cycles for the different WLAN mode are for SISO and DIVERSITY/MIMO identical.

4.7 PRODUCT LABELLING

4.7.1 FCCID LABEL
Please refer to the documentation of the applicant.

4.7.2 LOCATION OF THE LABEL ON THE EUT
Please refer to the documentation of the applicant.

TEST REPORT REFERENCE: MDE_SIEM_1911_FCC_02 Page 39 of 273



A Bureau Veritas Group Company

%layers

5 TEST RESULTS

5.1 26 DB BANDWIDTH

Standard FCC Part 15 Subpart E

The test was performed according to:
ANSI C63.10

5.1.1 TEST DESCRIPTION

The Equipment Under Test (EUT) was set up to perform the occupied bandwidth
measurements.

The reference level is the level of the highest amplitude signal observed from the transmitter
at either the fundamental frequency or first-order modulation products in all typical modes of
operation, including the unmodulated carrier, even if atypical.

The results recorded were measured with the modulation which produce the worst-case
emission bandwidth.

The EUT was connected to the test system as described in the block diagram below. The
complete attenuation of the measurement path is known and considered.

Analyzer settings:
e Resolution Bandwidth (RBW): initially approx. 1 % of nominal emission bandwidth
Video Bandwidth (VBW): > RBW
Span: 40 /80 / 160 / 320 MHz (for 20 / 40 / 80 / 160 MHz nominal bandwidth)
Trace: Maxhold
Sweeps: Until the trace is stable
Sweeptime: Auto
Detector: Peak

Sienalling Unit Vector Signal Generator
or | ey SMBV100

Signal Generator
SMB100

>

RF-Combiner

Spectrum Analyser
FSV30

Switch Unit OSP120
[Power Meter OSP-B157W8]

TS8997; Occupied Channel Bandwidth 6 dB / 26 dB / 99 %
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5.1.2 TEST REQUIREMENTS / LIMITS

FCC Part 15, Subpart E, §15.403 (i)
There exist no applicable limits for the U-NII subbands 1, 2A and 2C. The test was performed
to determine the limits for the "Maximum Conducted Output Power” test case. Therefore no

result was applied.

5.1.3 TEST PROTOCOL

y

Ambient temperature: 25 °C

Air Pressure: 999 hPa

Humidity: 45 %

Radio Technology Operating Frequency | Subband | 26 dB Bandwidth [MHz]
WLAN a low U-NII-1 20.8
WLAN a mid U-NII-1 20.3
WLAN a high U-NII-1 20.2
WLAN n 20 MHz low U-NII-1 21.5
WLAN n 20 MHz mid U-NII-1 21.3
WLAN n 20 MHz high U-NII-1 21.1
WLAN n 40 MHz low U-NII-1 41.0
WLAN n 40 MHz high U-NII-1 41.0
WLAN ac 20 MHz low U-NII-1 21.4
WLAN ac 20 MHz mid U-NII-1 21.4
WLAN ac 20 MHz high U-NII-1 21.3
WLAN ac 40 MHz low U-NII-1 41.1
WLAN ac 40 MHz high U-NII-1 40.7
WLAN ac 80 MHz mid U-NII-1 83.5
WLAN ax 20 MHz low U-NII-1 22.2
WLAN ax 20 MHz mid U-NII-1 22.1
WLAN ax 20 MHz high U-NII-1 22.1
WLAN ax 40 MHz low U-NII-1 41.7
WLAN ax 40 MHz high U-NII-1 41.0
WLAN ax 80 MHz mid U-NII-1 83.5

Remark: Please see next sub-clause for the measurement plot.
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5.1.4 MEASUREMENT PLOT (EXAMPLE PLOT, SHOWING WORST CASE, IF
APPLICABLE)

Radio Technology = WLAN a, UNII- 1, Operating Frequency = high

(S01_AHO1)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left | Band Edge Right | Max Level | Result Setting Instrument
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (dBm) Value |
5240.000000 20.200000 - 5229.650000 5249.850000 10.5| PASS || Start Frequency 5.22000 GHz
Stop Frequency 5.26000 GHz
26 dB Bandwidth Span 40.000 MHz
RBW 200.000 kHz
15+ VBW 1.000 MHz
104+ SweepPoints 400
1 Sweeptime 1.000 ms
ot Reference Level 0.000 dBm
1 Attenuation 10.000dB
é Detector MaxPeak
c SweepCount 200
g Filter 3dB
] Trace Mode Max Hold
Sweeptype Swesp
Preamp off
20.200 MHz Stablemode Trace
. . . . . . . . . . . | . . . : Stablevalue 0.30dB
5220 I 52‘25 I 52‘30 I 52‘35 I 52‘40 I 52‘45 I 52‘50 I 52‘55 I 52‘60 Run 45/ max. 150
) Stable 5/5
Frequency in MHz Max Stabls Difference | 0.01 dB

Radio Technology =

WLAN n 20 MHz, UNII- 1, Operating Frequency = high

(S01_AHO01)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left | Band Edge Right | Max Level | Result Setting Instrument
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (dBm) Value
5240.000000 21.100000 - - 5229.350000 5250.450000 10.5 | PASS Start Frequency 5.22000 GHz
Stop Frequency 5.26000 GHz
26 dB Bandwidth | Span 40.000 MHz
RBW 200.000 kHz
15 VBW 1.000 MHz
10+ SweepPoints 400
| Sweeptime 1.000 ms
ot Reference Level 0.000 dBm
c - Attenuation 10.000 dB
a Detector MaxPeak
c SweepCount 200
T Filter 3dB
] Trace Mode Max Hold
Sweeptype Sweep
Preamp off
MI Stablemode Trace
; ; ; ; ; ; ; ; ; ; ; ; ; ; ; ; Stablevalue 0.30dB
5220 5225 5230 5235 5240 5245 5250 5255 5260 gt?ble 23} i.max' 150
Frequency in MHz Max Stable Difference | 0.30 dB

Radio Technology = WLAN n 40 MHz, UNII- 1, Operating Frequency = low

(SO01_AHO01)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left | Band Edge Right | MaxLevel | Result Setting Instrument Value |
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (dBm) Start Frequency 5.15000 GHz
5190.000000 40.975610 - - 5169.287054 5210.262664 8.5 | PASS Stop Frequency 5.23000 GHz
| Span 80.000 MHz
26 dB Bandwidth RBW 300.000 kHz
VBW 1.000 MHz
151 SweepPoints 533
101+ Sweeptime 1.000 ms
B Reference Level 10.000 dBm
ot Attenuation 20.000 dB
E r Detector MaxPeak
o 10T SweepCount 200
3 r Filter 3dB
3 Trace Mode Max Hold
-
Sweeptype Sweep
Preamp off
40.976 MHz Stablemode Trace
: . . . . : . . : : . } : : . A Stablevalue 0.30dB
' ! ! ! ! ' ! ' ' ' ! ! ' ' ! ' Run 105 / max. 150
5150 5160 5170 5180 5190 5200 5210 5220 5230 Stable 5/5
Frequency in MHz Mas Stable Difference | 0.04 dB

TEST REPORT REFERENCE: MDE_SIEM_1911_FCC_02

Page 42 of 273



layers

A Bureau Veritas Group Company

Radio Technology = WLAN ac 20 MHz, UNII- 1, Operating Frequency = high

(SO01_AHO01)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left | Band Edge Right | Max Level | Result Setting Instrument Value
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (dBm) Start Frequency 592000 GHz
5240.000000 21.300000 5229.450000 5250.750000 10.1 [ PASS Stop Frequency 596000 GHz
| Span 40.000 MHz
26 dB Bandwidth RBW 200.000 kHz
VBW 1.000 MHz
15T SweepPoints 400
ke Sweeptime 1.000 ms
T Reference Level 0.000 dBm
or Attenuation 10.000 dB
E T Detector MaxPeak
° SweepCount 200
3 Filter 3dB
E Trace Mode Max Hold
Sweeptype Sweep
Preamp off
21.300 MHz| Stablemode Trace
Stablevalue 0.30dB
t 1 t t t t 1 t t 1 t t t t t i Run 101/ max. 150
5220 5225 5230 5235 5240 5245 5250 5255 5260 Stable 5/5
Frequency in MHz Max Stable Difference | 0.00 dB

Radio Technology = WLAN ac 40 MHz, UNII- 1, Operating Frequency = high

(SO01_AHO01)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left | Band Edge Right | Max Level | Result Setting Instrument
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (dBm)
5230.000000 40.675422 — - 5209.737336 5250412758 94 | PASS Start Frequency 5.19000 GHz
Stop Frequency 5.27000 GHz
26 dB Bandwidth Span 80.000 MHz
RBW 300.000 kHz
15— VBW 1.000 MHz
10+ SweepPoints 533
| Sweeptime 1.000 ms
ot Reference Level 10.000 dBm
€ - Attenuation 20.000 dB
Q Detector MaxPeak
c SweepCount 200
° Filter 3dB
5 Trace Mode Max Hold
Sweeptype Sweep
40.675 MHzI | Preamp off
i Stablemode Trace
; ; ; ; ; ; ; ; ; ; ; ; ; ; i Stablevalue 0.30dB
5190 5200 5210 5220 5230 5240 5250 5260 5270 g;’;le gﬁ ;ma"' 150
Frequency in MHz Max Stable Difference | 0.00 dB

Radio Technology = WLAN ac 80 MHz, UNII- 1, Operating Frequency = mid

(SO1_AHO01)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band EdgeLeft | Band Edge Right | Max Level | Result Setting Instrument
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (dBm)
5210.000000 83.500000 5168.250000 5251.750000 11.0 | PASS Start Frequency 5.13000 GHz
Stop Frequency 5.29000 GHz
26 dB Bandwidth | Span 160.000 MHz
RBW 1.000 MHz
15 VBW 3.000 MHz
10+ SweepPoints 320
1 Sweeptime 1.000 ms
ot Reference Level 0.000 dBm
c 1 Attenuation 10.000 dB
D o0+ Detector MaxPeak
£ 1 SweepCount 200
2 Lot Filter 3dB
o
- 1 Trace Mode Max Hold
301 Sweeptype Sweep
A 83.500 MHz Preamp off
_40+ Stablemode Trace
+ ; + ; ; ; + + ; + ; + ; ; i Stablevalue 0.30dB
5130 5140 5160 5180 5200 5220 5240 5260 5280 5290 Run 51/ max. 150
Frequency in MHz Stable 915
Max Stable Difference 0.20dB
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Radio Technology = WLAN ax 20 MHz, UNII- 1, Operating Frequency = mid

(SO01_AHO01)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left | Band Edge Right | Max Level | Result Setting |
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (dBm) Start Frequency 5.20000 GHz
5220.000000 22.100000 5208.850000 5230.950000 9.9 | PASS Stop Frequency 5.24000 GHz
| Span 40.000 MHz
26 dB Bandwidth RBW 200.000 kHz
VBW 1.000 MHz
151 SweepPoints 400
101 Sweeptime 1.000 ms
r Reference Level 0.000 dBm
oT Attenuation 10.000 dB
& _10_: Detector MaxPeak
° 1 SweepCount 200
5 Filter 3dB
® Trace Mode Max Hold
-
Sweeptype Sweep
Preamp off
22.100 MHz Stablemode Trace
. : : . . : : : : Stablevalue 0.30dB
' ! ' ' ' ' ' ! j ! ! ) ! ) ! ' Run 140 / max. 150
5200 5205 5210 5215 5220 5225 5230 5235 5240 Stable 5/5
Frequency in MHz Max Stable Difference | 0.00 dB

Radio Technology = WLAN ax 40 MHz, UNII- 1, Operating Frequency = high

(S01_AHO1)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left | Band Edge Right | Max Level | Result Setting |
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (dBm) _Start Frequency 5.19000 GHz
5230.000000 40.975610 5209.437148 5250.412758 10.5 | PASS Stop Frequency 5.27000 GHz
_Span 80.000 MHz
26 dB Bandwidth RBW 300.000 kHz
VBW 1.000 MHz
151 SweepPoints 533
1071 Sweeptime 1.000 ms
r Reference Level 10.000 dBm
oT Attenuation 20,000 dB
& [ Detector MaxPeak
° SweepCount 200
3 Filter 3dB
E Trace Mode Max Hold
Sweeptype Sweep
Preamp off
w' Stablemode Trace
[ : : : . : : : : . : : : : Stablevalue 0.30 dB
5190 5200 5210 5220 5230 5240 5250 5260 5270 gtualle ;(:85/ max. 150
Frequency in MHz Max Stable Difference | 0.18 dB

Radio Technology = WLAN ac 80 MHz, UNII- 1, Operating Frequency = mid

(S01_AHO01)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left | Band Edge Right | Max Level | Result Setting I
(MH2) (MHz) (MHz2) (MHz) (MHz) (MHz) (dBm) | Start Frequency 5.13000 GHz
5210000000 83.500000 5168.250000 5251.750000 13.3| PASS || Stop Frequency 5.29000 GHz
| Span 160.000 MHz
26 dB Bandwidth RBW 1.000 MHz
VBW 3.000 MHz
20 SweepPoints 320
Sweeptime 1.000 ms
10 Reference Level 0.000 dBm
Attenuation 10.000 dB
EE 0 Detector MaxPeak
Tz SweepCount 200
= Filter 3dB
3 Trace Mode Max Hold
Sweeptype Sweep
Preamp off
E5:500Mbiz Stablemode Trace
; ; ; ; ; ; ; ; ; ; ; ; ; ; i Stablevalue 0.30dB
5130 5140 5160 5180 5200 5220 5240 5260 5280 5290 g‘:-lalle ;‘71; max. 150
Frequency in MHz Max Stable Difference | 0.00dB

5.1.5 TEST EQUIPMENT USED
- R&S TS8997
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5.2 6 DB BANDWIDTH

Standard FCC Part 15 Subpart E

The test was performed according to:
ANSI C63.10

5.2.1 TEST DESCRIPTION

The Equipment Under Test (EUT) was setup in a shielded room to perform the occupied
bandwidth measurements.

The reference level is the level of the highest amplitude signal observed from the transmitter
at either the fundamental frequency or first-order modulation products in all typical modes of
operation, including the unmodulated carrier, even if atypical.

The results recorded were measured with the modulation which produce the worst-case
(smallest) emission bandwidth.

The EUT was connected to the test system as described in the block diagram below. The
complete attenuation of the measurement path is known and considered.

Analyzer settings:
e Resolution Bandwidth (RBW): 100 kHz
Video Bandwidth (VBW): 300 kHz
Span: 40 / 80/ 160 / 320 MHz (for 20 / 40 / 80 / 160 MHz nominal bandwidth))
Trace: Maxhold
Sweeps: Until the trace is stable
Sweeptime: Auto
Detector: Peak

Sienalling Unit Vector Signal Generator
or | mEhE SMBV100

Signal Generator
SMB100

>

RF-Combiner

Spectrum Analyser
FSV30

Switch Unit OSP120
[Power Meter OSP-B157W8]

TS8997; Occupied Channel Bandwidth 6 dB / 26 dB / 99 %
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5.2.2 TEST REQUIREMENTS / LIMITS

FCC Part 15, Subpart E, §15.407 (e)
Within the 5.725-5.850 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at

least 500 kHz.

5.2.3 TEST PROTOCOL

y
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A Bureau Veritas Group Company

Ambient temperature: 25 °C
Air Pressure: 999 hPa
Humidity: 45 %
Radio Operating 6 dB Limit Margin Min. 6 dB Max. 6 dB
Technology Frequency Bandwidth [MHz] [MHz] Frequency Frequency
[MHZz] [MHz] [MHZz]
WLAN a low 16.15 0.5 15.65 5736.78 5752.93
WLAN a mid 16.15 0.5 15.65 5776.78 5792.93
WLAN a high 16.15 0.5 15.65 5816.78 5832.93
WLAN n 20 MHz low 16.95 0.5 16.45 5736.43 5753.38
WLAN n 20 MHz mid 17.10 0.5 16.60 5776.43 5793.53
WLAN n 20 MHz high 16.90 0.5 16.40 5816.53 5833.43
WLAN n 40 MHz low 36.35 0.5 35.85 5736.78 5773.13
WLAN n 40 MHz high 36.40 0.5 35.90 5776.73 5813.13
WLAN ac 20 MHz low 17.25 0.5 16.75 5736.53 5753.78
WLAN ac 20 MHz mid 16.90 0.5 16.40 5776.53 5793.43
WLAN ac 20 MHz high 16.85 0.5 16.35 5816.58 5833.43
WLAN ac 40 MHz low 36.40 0.5 35.90 5736.73 5773.13
WLAN ac 40 MHz high 36.35 0.5 35.85 5776.78 5813.13
WLAN ac 80 MHz mid 75.20 0.5 74.70 5737.38 5812.58
WLAN ax 20 MHz low 18.30 0.5 17.80 5735.83 5754.13
WLAN ax 20 MHz mid 18.40 0.5 17.90 5775.68 5794.08
WLAN ax 20 MHz high 18.50 0.5 18.00 5815.73 5834.23
WLAN ax 40 MHz low 38.05 0.5 37.55 5735.93 5773.98
WLAN ax 40 MHz high 38.10 0.5 37.60 5775.88 5813.98
WLAN ax 80 MHz mid 75.45 0.5 74.95 5737.38 5812.83

Remark: Please see next sub-clause for the measurement plot.
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5.2.4 MEASUREMENT PLOT (EXAMPLE PLOT, SHOWING WORST CASE, IF

APPLICABLE)
Radio Technology = WLAN a, UNII- 3, Operating Frequency = high
(SO01_AHO01)
6 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left | Band Edge Right | Max Level | Result Setting Instrument
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (dBm) Vi
5825.000000 16.150000 0.500000 5816.775000 5832.925000 9.0 | PASS Start Frequency 5.80500 GHz
Stop Frequency 5.84500 GHz
6 dB Bandwidth | Span 40.000 MHz
RBW 100.000 kHz
15— VBW 300.000 kHz
104 SweepPoints 800
1 Sweeptime 1.040 ms
WWMWMAM Reference Level 0.000 dBm
e °T Aftenuation 10.000 dB
o T Detector MaxPeak
c T SweepCount 200
° b Filter 3dB
3 1 Trace Mods Max Hold
i Sweeptype Sweep
1 Preamp off
J w Stablemode Trace
; ; ; ; ; ; ; ; ; ; ; ; ; ; ; i Stablevalue 0.30dB
5805 5810 5815 5820 5825 5830 5835 5840 5845 Run 87/ max. 150
Frequency in MHz Stable - 5/5
Max Stable Difference 0.18dB

Radio Technology = WLAN n 20 MHz, UNII- 3, Operating Frequency = high

(SO1_AH01)
6 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left | Band Edge Right | Max Level | Result Setting Instrument Value
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (dBm) Start Frequency 5.80500 GHz
5825.000000 16.900000 0.500000 5816.525000 5833.425000 9.0 [ PASS Stop Frequency 5.84500 GHz
_Span 40.000 MHz
6 dB Bandwidth RBW 100.000 kHz
VBW 300.000 kHz
151 SweepPoints 800
10+ Sweeptime 1.040 ms
1 Reference Level 0.000 dBm
] Attenuation 10.000dB
E% Detector MaxPeak
° SweepCount 200
= Filter 3dB
8 Trace Mode Max Hold
- Sweeptype Sweep
Preamp off
16.900 MHz Stablemode Trace
Stablevalue 0.30dB
J ! J i J i J i J i i i J i ! ! ! Run 105 / max. 150
5805 5810 5815 5820 5825 5830 5835 5840 5845 Stable 5/5
Frequency in MHz Max Stable Difference | 0.01dB

Radio Technology = WLAN n 40 MHz, UNII- 3, Operating Frequency = low

(SO01_AHO01)
6 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band EdgeLeft | Band EdgeRight | Max Level | Result Setting Instrument
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (dBm) Vi
5755.000000 36.350000 0.500000 - 5736.775000 5773.125000 6.1 | PASS Start Frequency 5.71500 GHz
Stop Frequency 5.79500 GHz
6 dB Bandwidth | Span 80.000 MHz
RBW 100.000 kHz
20 VBI 300.000 kHz
SweepPoints 1600
B Sweeptime 1.600 ms
107 Reference Level 0.000 dBm
£ T Attenuation 10.000dB
Q ot 'l‘,"‘ r' "LN Detector MaxPeak
£ 1 SweepCount 200
T Filter 34B
g o7 Trace Mode Max Hold
T Sweeptype Sweep
-20T 36.350 MHz. I Preamp off
E Stablemode Trace
: t t t : : : t t : t : : t : i Stablevalue 0.30 B
5715 5720 5730 5740 5750 5760 5770 5780 5790 5795 Run 91/ max. 150
Frequency in MHz Stable 20>
Max Stable Difference 0.10dB
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Radio Technology = WLAN ac 20 MHz, UNII- 3, Operating Frequency = high

(S01_AHO1)
6 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left | Band Edge Right | Max Level | Result Setting I
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (dBm) Start Frequency 5.80500 GHz
5825.000000 16.850000 0.500000 5816.575000 5833.425000 8.7 | PASS Stop Frequency 5.84500 GHz
| Span 40.000 MHz
6 dB Bandwidth RBW 100.000 kHz
VBW 300.000 kHz
15T SweepPaints 800
10T Sweeptime 1.040 ms
1 MWWWMWJ“% Reference Level 0.000 dBm
g Attenuation 10.000 dB
g Detector MaxPeak
° SweepCount 200
3 Filter 3dB
E Trace Mode Max Hold
Sweeptype Sweep
Preamp off
16.850 MHiz| Stablemode Trace
: : : . : ; : . ; ; ; ; ; ; : i Stablevalue 0.30dB
5805 5810 5815 5820 5825 5830 5835 5840 5845 Run 117/ max. 150
Frequency in MHz Stable 5[5
Max Stahle Diffserance 003dR

Radio Technology = WLAN ac 40 MHz, UNII- 3, Operating Frequency = high

TEST REPORT REFERENCE: MDE_SIEM_1911_FCC_02

(S01_AHO01)
6 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left | Band Edge Right | Max Level | Result Setting Instrument
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (dBm)
5795.000000 36.350000 0.500000 5776.775000 5813.125000 6.6 | PASS Start Frequency 5.75500 GHz
Stop Frequency 5.83500 GHz
6 dB Bandwidth _Span 80.000 MHz
RBW 100.000 kHz
20 VBW 300.000 kHz
| SweepPoints 1600
Sweeptime 1.600 ms
0T Reference Level 0.000 dBm
£ r Attenuation 10.000 dB
o ot Detector MaxPeak
c | SweepCount 200
] Filter 3dB
8 Trace Mode Max Hold
Sweeptype Sweep
36.350 MHz Preamp off
Stablemode Trace
I f f f f t f t f t f f f f t t i Stablevalue 0.30dB
5755 5760 5770 5780 5790 5800 5810 5820 5830 5835 Run §8 / max. 150
Frequency in MHz Stable - 5/5
Max Stable Difference 0.29dB
Radio Technology = WLAN ac 80 MHz, UNII- 3, Operating Frequency = mid
(S01_AHO1)
6 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left | Band Edge Right | Max Level | Result Setting Instrument
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (dBm) Value |
5775.000000 75.200000 0.500000 5737.375000 5812.575000 4.9 | PASS Start Frequency 5.69500 GHz
Stop Frequency 5.85500 GHz
6 B Bandwidth | Span 160.000 MHz
RBW 100.000 kHz
15+ VBW 300.000 kHz
1 SweepPoints 3200
10 Sweeptime 3.200 ms
I Reference Level 0.000 dBm
£ Attenuation 10.000 dB
a Detector MaxPeak
= SweepCount 200
B Filter 3dB
3 Trace Mode Max Hold
Sweeptype Sweep
75.200 MHz Preamp off
Stablemode Trace
| ; ; ; ; i ; ; ; ; ; ; —i Stablevalue 0.30dB
5695 5720 5740 5760 5780 5800 5820 5840 5855 gtur;al 25/ g max. 150
: able
Frequency in MHz Max Stable Difference | 0.00dB
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Radio Technology = WLAN ax 20 MHz, UNII- 3, Operating Frequency = low

(SO1_AHO1)
6 dB Bandwidth _
DUT Frequency Bandwidth Limit Min LimitMax | Band EdgeLeft | Band Edge Right | Max Level | Result Setting Instrument
(MHz) (MHz) (MHz) (MHz) (MH2z) (MHz) (dBm)
5745000000 18300000 0500000 —| 5735825000 5754125000 88| pass || StartFrequency 5.72500 GHz
Stop Frequency 5.76500 GHz
6 dB Bandwidth | Span 40.000 MHz
RBW 100.000 kHz
VBW 300.000 kHz
BT SweepPoints 800
10T Sweeptime 1.040 ms
T M«MVM»M Reference Level 0.000 dBm
Attenuation 10.000 dB
é Detector MaxPeak
= SweepCount 200
T Filter 3dB
] Trace Mode Max Hold
Sweeptype Sweep
18.300 MHZI Preamp off
Stablemode Trace
; ; ; ; ; ; ; ; ; ; ; ; ; ; i Stablevalue 0.30dB
5725 5730 5735 5740 5745 5750 5755 5760 5765 2:';;3'6 ?f émax' 150
Frequency in MHz Max Stable Difference | 0.02 dB

Radio Technology = WLAN ax 40 MHz, UNII- 3, Operating Frequency = low

(SO1_AHO1)
6 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left | Band Edge Right | Max Level | Result Setting Instrument Value |
ﬂg;':‘: 000000 (?')AS’.-'OZS)OOOO (%'%)nmn - 5%?225000 5(7%2375000 (dB—m)5.7 PASS Start Frequency 271500 Gz
Stop Frequency 5.79500 GHz
) Span 80.000 MHz
6 dB Bandwidth RBW 100.000 kHz
VBW 300.000 kHz
20T SweepPoints 1600
T Sweeptime 1.600 ms
10+ Reference Level 0.000 dBm
1 Attenuation 10.000dB
& ol WWWWW&M Detector MaxPeak
2 SweepCount 200
é T Filter 3dB
3 -10T Trace Mode Max Hold
T Sweeptype Sweep
20T 38.050 MHzI Preamp off
J Stablemode Trace
; ; ; ; ; ; ; ; ; ; ; ; ; ; ; i Stablevalue 0.30dB
5715 5720 5730 5740 5750 5760 5770 5780 5790 5795 Run 105/ max. 150
Frequency in MHz Stable - 5/5
Max Stable Difference 0.00dB

Radio Technology = WLAN ax 80 MHz, UNII- 3, Operating Frequency = mid

(S01_AHO1)
6 dB Bandwidth i
DUT Frequency Bandwidth Limit Min LimitMex | Band EdgeLeft | Band Edge Right | MaxLevel | Result Satting Instrument
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (dBm) Value
5775.000000 75450000 0.500000 - 5737375000 5812.825000 49[Pass || Start Frequency 5.69500 GHz
Stop Frequency 5.85500 GHz
6 dB Bandwidth | Span 160.000 MHz
RBW 100.000 kHz
VBW 300.000 kHz
SweepPoints 3200
Sweeptime 3.200 ms
Reference Level 0.000 dBm
. MWWMWW Attenuation 10.000 dB
] Detector MaxPeak
c SweepCount 200
3 Filter 3dB
e Trace Mode Max Hold
Sweeptype Sweep
M‘ Preamp off
Stablemode Trace
| ; ; ; ; ; ; ; ; ; ; — Stablevalue 0.30dB
5695 5720 5740 5760 5780 5820 5840 5855 g;’;le 22/ ’Smax- 150
Frequency in MHz Max Stable Difference | 0.00 d5

5.2.5 TEST EQUIPMENT USED
- R&S TS8997
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5.3 99 % BANDWIDTH

Standard FCC Part 15 Subpart E

The test was performed according to:
ANSI C63.10

5.3.1 TEST DESCRIPTION

The Equipment Under Test (EUT) was set up to perform the occupied bandwidth
measurements.

The reference level is the level of the highest amplitude signal observed from the transmitter
at either the fundamental frequency or first-order modulation products in all typical modes of
operation, including the unmodulated carrier, even if atypical.

The results recorded were measured with the modulation which produce the worst-case
(widest) emission bandwidth.

The EUT was connected to the test system as described in the block diagram below. The
complete attenuation of the measurement path is known and considered.

Analyzer settings:
e Resolution Bandwidth (RBW): approx. = 1 % of the span, but not below
Video Bandwidth (VBW): = 3 times the RBW
Span: 40 /80 / 160 / 320 MHz (for 20 / 40 / 80 / 160 MHz nominal bandwidth)
Trace: Maxhold
Sweeps: Until the trace is stable
Sweeptime: Auto
Detector: Peak

The 99 % measurement function of the spectrum analyser function was used to determine the
99 % bandwidth.

! ! : Vector Signal Generator
50 0hm Y Signalling Unit ST

-~

Signal Generator
SMB100

>

RF-Combiner

Spectrum Analyser
FSV30

Switch Unit OSP120
[Power Meter OSP-B157W8]

TS8997; Occupied Channel Bandwidth 6 dB / 26 dB / 99 %
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5.3.2 TEST REQUIREMENTS / LIMITS

No applicable limit:

5.3.3 TEST PROTOCOL

y

Ambient temperature: 23 -25°C

Air Pressure: 999 - 1005 hPa

Humidity: 35-55%

Radio Technology Operating Frequency | Subband | 99% Bandwidth [MHz]
WLAN a low U-NII-1 16.4
WLAN a mid U-NII-1 16.4
WLAN a high U-NII-1 16.4
WLAN a low U-NII-3 16.6
WLAN a mid U-NII-3 16.7
WLAN a high U-NII-3 16.6
WLAN n 20 MHz low U-NII-1 17.6
WLAN n 20 MHz mid U-NII-1 17.6
WLAN n 20 MHz high U-NII-1 17.6
WLAN n 20 MHz low U-NII-3 17.8
WLAN n 20 MHz mid U-NII-3 17.8
WLAN n 20 MHz high U-NII-3 17.7
WLAN n 40 MHz low U-NII-1 36.3
WLAN n 40 MHz high U-NII-1 36.3
WLAN n 40 MHz low U-NII-3 37.8
WLAN n 40 MHz high U-NII-3 37.5
WLAN ac 20 MHz low U-NII-1 17.6
WLAN ac 20 MHz mid U-NII-1 17.6
WLAN ac 20 MHz high U-NII-1 17.6
WLAN ac 20 MHz low U-NII-3 17.8
WLAN ac 20 MHz mid U-NII-3 17.8
WLAN ac 20 MHz high U-NII-3 17.7
WLAN ac 40 MHz low U-NII-1 36.3
WLAN ac 40 MHz high U-NII-1 36.3
WLAN ac 40 MHz low U-NII-3 37.8
WLAN ac 40 MHz high U-NII-3 37.5
WLAN ac 80 MHz mid U-NII-1 75.5
WLAN ac 80 MHz mid U-NII-3 77.5
WLAN ax 20 MHz low U-NII-1 19.0
WLAN ax 20 MHz mid U-NII-1 19.0
WLAN ax 20 MHz high U-NII-1 19.0
WLAN ax 20 MHz low U-NII-3 19.0
WLAN ax 20 MHz mid U-NII-3 19.0
WLAN ax 20 MHz high U-NII-3 19.0
WLAN ax 40 MHz low U-NII-1 37.8
WLAN ax 40 MHz high U-NII-1 37.8
WLAN ax 40 MHz low U-NII-3 38.5
WLAN ax 40 MHz high U-NII-3 38.3
WLAN ax 80 MHz mid U-NII-1 77.5
WLAN ax 80 MHz mid U-NII-3 78.5

Remark: Please see next sub-clause for the measurement plot.
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